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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHz BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

5.1.7 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

5.1.10 CONDUCTED EMISSIONS
RESULT: Passed

5.1.11 RADIATED EMISSION
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2014-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2014-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2014-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2014-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2014-01-07
Pre-Amplifier Rohde & Schwarz SOBI('#1 1835 3791 2014-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2014-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Artificial Mains| s chwarzbeck NLSK8126 8126431 2014-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is CD compact shelf system with Bluetooth function.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: Bluetooth/CD Compact Shelf System
Type Designation: NS-SH513
FCCID BUQF106BT
IC 11059AF106BT

Table 3: Technical Specification of EUT

Technical Specification Value

Operating Frequency band 2402 — 2480 MHz

Channel separation 1MHz

Extreme Temperature Range | -20°C to +55°C

Operation Voltage AC120V 60Hz

Modulation GFSK, 8DPSK, /4 DQPSK

Antenna Type Internal Antenna, Non-User Replaceable
Antenna Gain 0dBi

RF Output Power 0.00163W (2.12dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is TMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.
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3.3 Independent Operation Modes

The basic operation modes are:

A.

TMOOw

BT Transmitting

1. Low channel
2. Middle channel
3. High channel
BT Receiving
Playing CD
Playing from AUX
Playing from USB
FM

1. Low channel
2. Middle channel
3. High channel
Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

N/A.

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support Unj
Turn Table
ﬂﬂl:n;y
ZES

Ground Plane

Test Receiver

7
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN

80cI

|
Ground plane

Testreceive _Flm’
L,

GI:IGE-.

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2013-05-04
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature

Relative humidity

5.1.2 Peak Output Power

Atmospheric pressure

2013-05-04

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003
0.125 Watt

Shielded room

Low/ Middle/ High

A

22°C
53%

101 kPa

Table 5: Test result of Peak Output Power, GFSK modulation

Passed

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 212 0.00163 0.125
Middle Channel 2441 1.65 0.00146 0.125
High Channel 2480 0.19 0.00104 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 83DPSK modulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 1.42 0.00139 0.125
Middle Channel 2441 1.03 0.00127 0.125
High Channel 2480 -0.59 0.00087 0.125
Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2013-05-04

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modulation

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 916 / Pass
Mid Channel 2441 922 / Pass
High Channel 2480 916 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modulation
Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1138 / Pass
Mid Channel 2441 1212 / Pass
High Channel 2480 1206 / Pass
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2013-05-04

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK Modulation

Channel 99°/c_> Limit
Channel Frequency Bandwidth (MHz2) Result
(MHz) (kHz)
Low Channel 2402 930 / Pass
Mid Channel 2441 936 / Pass
High Channel 2480 930 / Pass
Table 10: Test result of 99% Bandwidth, SDPSK Modulation
Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1200 / Pass
Mid Channel 2441 1212 / Pass
High Channel 2480 1206 / Pass
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5.1.5 Conducted spurious emissions measured in 100kHz
Bandwidth

RESULT: Passed
Date of testing : 2013-05-04
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, GFSK
modulation

Low Channel, below 1GHz
- Agilent  18:57:22 May 4, 2013 R T

Mkr1 615.1 MHz
#Atten 20 dB -55.29 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 (1) 615.1 MHz -55.29 dBm

Low Channel, above 1GHz
= Agilent  19:04:44 May 4, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB 2.096 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)
Marker Trace X Axis Amplitude
2.395 GHz 2.096 dBm
2.948 GHz -54.01 dBm
4.800 GHz -47.8 dBm
24,182 GHz -53.72 dBm
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Low Channel, Band Edge

®

Ref 10 dBm Att

RBW 100 kHz
VBW 300 kHz

40 dB SWT 10 ms

|-—20

l--a0

F-80

-90

Start 2.31 GHz 9.3 MHz/

Date: 4.MAY.2013 18:38:25

Middle Channel, below 1GHz

- Agilent  18:59:09 May 4, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz
Marker Trace

1 ™)

#VBW 300 kHz

X Axis
910.6 MHz

Stop 2.403 GHz

Mkr1 910.6 MHz
-55.19 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.19 dBm
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Middle Channel, above 1GHz

= Agilent

Start 1 GHz
#Res BW 100 kHz
Marker Trace

High Channel, below 1GHz

- Agilent

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

Type
Freq

19:01:44 May 4, 2013

#Atten 20 dB

#VBW 300 kHz

X Axis
2.443 GHz
2.972 GHz
4.872 GHz

24.447 GHz

19:08:55 May 4, 2013

#Atten 20 dB

#VBW 300 kHz

X Axis
907.7 MHz

Mkr1 2.443 GHz
1.508 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
1.508 dBm

-53.95 dBm
-54.31 dBm
-54.02 dBm

Mkr1 907.7 MHz
-54.91 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.91 dBm
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High Channel, above 1GHz

i Agilent  19:07:01 May 4, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz
Marker Trace X Axis
2.491 GHz
2.948 GHz
7.108 GHz
24.904 GHz

#VBW 300 kHz

@ RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 2.5 ms

Mkr1 2.491 GHz
-0.139 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude

-0.139 dBm
-53.84 dBm

-55.7 dBm

-53.67 dBm

F-80

-90

Start 2.479 GHz 2.1 MHz/

Date: 4.MAY.2013 18:40:12

Stop 2.5 GHz
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, 8DPSK
modulation
Low Channel, below 1GHz

= Agilenf  19:11:33 May 4, 2013 R T

Mkr1 980.6 MHz
#Atten 20 dB -55.31 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 Q) Freq 980.6 MHz -55.31 dBm

Low Channel, above 1GHz
= Agilent  19:13:54 May 4, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB 0.523 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)
Marker Trace X Axis Amplitude
2.395 GHz 0.523 dBm
2.876 GHz -54.33 dBm
12.351 GHz -54.55 dBm
24.639 GHz -54.48 dBm
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Low Channel, Band Edge

@ RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms

|-—20

l--a0

F-80

-90

Start 2.31 GHz 9.3 MHz/

Date: 4.MAY.2013 18:46:00

Middle Channel, below 1GHz

it Agilent  19:17:50 May 4, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1 (1) 552.9 MHz

Stop 2.403 GHz

Mkr1 552.9 MHz
-54.35 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.35 dBm




Produkte
Products

A TUVRheinland”

Seite 24 von 41

Priifbericht - Nr.: 17032419 001

Test Report No.

Page 24 of 41

Middle Channel, above 1GHz

= Agilent  19:16:20 May 4, 2013

#Atten 20 dB

#Res BW 100 kHz
Marker Trace X Axis
2.443 GHz
2.948 GHz
4.872 GHz
24.206 GHz

High Channel, below 1GHz
¢ Agilent  19:19:00 May 4, 2013

#Atten 20 dB

#Res BW 100 kHz
X Axis

1 )

Start 1 GHz
#VBW 300 kHz

Start 30 MHz
#VBW 300 kHz

Marker Trace
647.2 MHz

Mkr1 2.443 GHz
-0.258 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude

-0.258 dBm
-52.85 dBm
-54.28 dBm
-53.55 dBm

Mkr1 647.2 MHz
-55.22 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.22 dBm




A TUVRheinland”

Produkte

Products
Prifbericht - Nr.: 17032419 001 Seite 25 von 41
Test Report No. Page 25 of 41

High Channel, above 1GHz

5 Agilent  19:21:26 May 4, 2013 R T
Mkr1 2.491 GHz
#Atten 20 dB -1.302 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
2.491 GHz -1.302 dBm
2.972 GHz -54.28 dBm
4.800 GHz -55.06 dBm
14.323 GHz -54 dBm

High Channel, Band Edge

@ RBW 100 kHz Marke: [ 1
VBW 300 kHz .29 dBm

Ref 10 dBm Att 40 dB SWT 10 ms 2.402172000 GHz
10 Marker| 2 [
aBm|
| cudl
Marker
T 50 dBf
1 p T823PU0 GHE

Marker| 4

——20

——80

-90

Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 4.MAY.2013 18:46:00
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2013-05-05
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : AC

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Frequency Separation

RESULT: Passed
Date of testing : 2013-05-04
Test standard : FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard : ANSI C63.4: 2003
Limit : > 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

Table 11: Test result of Frequency Separation

Measured
- Channel Channel Limit
annel Frequency Separation (kHz) Result
(MHz) (MHz)

Low Channel 2402 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation
Low Channel

@ *RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 2.5 ms 1.0¢C

10 Marker| 1 [Tl

Lo ﬁ. PO Y Aliwd] AR LB QN 00 C

= /SN S VA
ﬂ/ e Sy N

Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 4.MAY.2013 12:00:22

Middle Channel

@ *RBW 100 kHz Delta 3 [Tl ]
VBW 300 kHz 0.03 dB

Ref 10 dBm Att 40 dB SWT 2.5 ms 1.002000000 MH=z

10 Marker| 1 [Tl

: 3 76 dBr
o A Ny AMeneBoomioo cu- |ES

Delfa p [T1
[LREE /A"//1 \\\ f/ m/f ol oy as
== |, \,

/w/ \\\/M/' “M\M/mﬂ *LUM@UUL/M,YQQ

|--20

-30

--40

Center 2.403 GHz 300 kHz/ Span 3 MHz

Date: 4.MAY.2013 12:05:44
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High Channel

@ *RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz 0.01 dB

Ref 10 dBm Att 40 dB SWT 2.5 ms 1.002000000 MHz
10 Marker| 1 [T1
N 5, —0l30 dBr
NN o 7????
m 0} 86 dB

-—20

-—30

-—40

3DB

-50

-60

-=70

—80

-90

Center 2.479 GHz 300 kHz/ Span 3 MHz

Date: 4.MAY.2013 12:10:20
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5.1.8 Number of hopping frequency
RESULT: Passed
Date of testing 2013-05-04
Test standard FCC part 15.247(a)(1)(iii)

RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2003
Limits > 15 non-overlapping channels
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 12: Test result of Number of hopping frequency

Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Plot of Number of hopping frequencies

@ *RBW 100 kHz Marker 2 [Tl ]
VBW 300 kHz 0.

Ref 10 dBm Att 40 dB SWT 10 ms 2.480060C

TR A

-90

Center 2.441 GHz 9 MHz/ Span 90 MHz

Date: 4.MAY.2013 11:56:17
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5.1.9 Time of Occupancy
RESULT: Passed
Date of testing 2013-05-04
Test standard FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2003
Limits 0.4s
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 13: Test result of Time of Occupancy, GFSK modulation
. Measured i
Channel Data Mode Pulse width Dwell time Limit Result
(ms) (s) (s)
DH1 0.44 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.44 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.44 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK modulation

. M r -
Channel Data Mode Pulse width Dﬁ:ﬁ?irﬁi Limit Result
(ms) ) (s)
DH1 0.45 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.45 0.14 0.4 Pass
Mid Channel DH3 1.74 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.45 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.10 Conducted emissions
RESULT: Passed

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

2013-05-04

FCC Part 15.207(a)
ANSI C63.4: 2003
0.15 — 30MHz

FCC Part 15.207(a)
Shield room

AC 120V, 60Hz
A,C,D,EF
Not connected
22°C

52%

101 kPa
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5.1.11 Radiated Emission
RESULT: Passed

2013-05-04

FCC Part 15 Per Section 15.109(a)
Clause 5.5 of ICES-003
RSS-Gen7.1.4

30 - 2000MHz

Class B

ANSI C63.4: 2003
CAN/CSA-CEI/IEC CISPR 22-02
RSS-Gen Table 5

None

3m Semi-Anechoic Chamber

AC 120V, 60Hz
C,D,E,F
Not connected

*- The EUT’s highest frequency generated and used is less than 500 MHz, hence the highest
scan frequency is up to 2GHz only.

Test data refer to Appendix 1.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 1.63mW only, which less than 20mW.
Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to
clause 2.5.1 of RSS-102 Issue 4.

The minimum distance for the EUT is 5mm, since maximum peak output power of the
transmitter is 1.63mW <10mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile and Portable RF Exposure.Guidance v05.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz)

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)
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Photograph 5: Set-up for Conducted Emissions

1+
,

Photograph 6: Set-up for Radiated Emissions, below 1GHz
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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List of Figures

Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

L€ ] (1Y oo (U] = i o U 5
Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz), GFSK

11 Yo L] =1 o o S 5
Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

L€ ] (G 1Y oo (U] =i o U 6
Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz), GFSK

1/ Yo L] =1 o o 7
Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

L] ] 11 o o (U] = i ) o 8
Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK

1Y/ Yo L] =1 o o 9
Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

L€ ] [ 1Y o o (U] = i) o U 10
Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

LTS Q1Y (oo 01 =11 T o PP PPPPPPRN 11
Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y (oo 01 =11 T o PP PPPPRPRN 12
Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK
IMOAUIBLION ... 12
Figure 11: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y (oo 0] =1 1T o PP PPPPPPPRN 13
Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GHz),

LTS Q1Y (oo 0] =1 1T o PP PPPPPPPPRN 14
Figure 13: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

LTS Q1Y (oo 0] =1 1T o PP PPPPPPPPRN 15
Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

LTS Q1Y (oo 0] 11T o PP PPPPPPPRN 16
Figure 15: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

LTS Q1Y oo 01 =11 T o PP PPPPPPRN 17
Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

LTS Q1Y (oo 0] = 11T o PP PPPPPPPR 18
Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y (oo 0] =11 T o PP PPPPPPRN 19
Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK

1Y ToTe 011 1o o H PP 19
Figure 19: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPRN 20
Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPPN 21
Figure 21: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPRN 22
Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

LTS Q1Y oo 01 1T o PSP PPPPPPRNt 23
Figure 23: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRNt 24
Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRN 25
Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

BDPSK MOAUIBLION ...ttt e e e e e ettt tba e e e e e e e et tana e e e eaaeeeetnnnnaaaaaaeees 26

Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz),
1D e S] (G 1Y (oo (1] =1 o] o H PP PP PP PSP PP P PP PPPPPPPPPPPPPPPPPN 26
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

ST ] oY (1Y, o T U] =Y o o USSP 27
Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz),

o] oY (1Y, o T U] =1 o o SRS 28
Figure 29: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

o] oY (1Y, o T U] =Y o o PSR 29
Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

o] oY (1Y, oo [0 = o o USSP 30
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

o] ST (1Y, o T U] =1 o o USSP 31
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

o] ST (1Y, o T U] =1 o o USSP 32
Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHZz),

ST T (1Y, o T U] =1 o o U 33
Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz),

ST (1Y, o T U] =1 o o 33
Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST (1Y, o T U] =1 o o SR 34
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHz),

ST T (1Y, o T U] =1 o o U 35
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

ST Sy Q1Y oo (1] =11 o o PP PPPPPPRINt 36
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (LGHz — 18GHz),

ST ] Q1Y o To (1] =11 o o PP PPPPRPRINt 37
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

ST Sy Q1Y o To (1] =11 o o PP PPRPPPRINt 38
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

ST ] Q1Y oo (1] =11 T o PP PPPPPPRINt 39
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

ST ] Q1Y oo (1] =11 T o PO PPPPPPPRNt 40
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz),

ST e S] Q1Y oo (1] =11 T o PP PPPPPPRINt 40
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST e S] Q1Y oo (1] =11 T o PP PPPPPPPINt 41
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

ST =] Q1Y oo (1] =11 T o PP PPPPPPPRINt 42
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

ST =S (1Y oo (1] =11 T o PP PPPPPPRINt 43
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

ST =] Q1Y oo (1] =11 T o PP PPPPPPRPNt 44
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST =] Q1Y oo (1] =1 T o PP PPPPPPRINt 45
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

ST S (G 1Y oo (1] =1 T o PSP PPPPPPRPNt 46
Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPPN 47
Figure 50: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), GFSK

1Y ToTe 0] =1 1o o H PP 47
Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y oo 01 1T o PSP PPPPPPRNt 48
Figure 52: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), GFSK

1Y ol 011 1 To] o H PP 49
Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRN 50
Figure 54: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), GFSK

1Y/ T o [N] =11 o] o RO PSPPI 51

Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),
€11 (1Y (oo B =11 o] o BT T P PP PP PP PPPPPPPPPPPPPPPPPN 52
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz), GFSK

1Y/ F Yo L] =11 o o PP
Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

o] oY (1Y, o T U] =1 o o SRS
Figure 58: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK

1Y/ F Yo L] =11 o o PP
Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

o] ST (1Y, o T U] =1 o o USSP
Figure 60: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), 8DPSK

1Y/ F Yo L] =1 o o PP
Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

o] ST (1Y, o T U] =1 o o USSP
Figure 62: Test figure of spurious emissions, mode B, Vertical polarity (LGHz — 18GHz), 8DPSK

1Y/ To L1 ] = 1 o o
Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),

ST (1Y, o T U] =1 o o
Figure 64: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz),

ST (1Y, o T U] =1 o o SR
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

1Y/ To L1 ] = 1 o o
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

IMOAUIBLION ...
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK
IMOAUIBLION ...
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

IMOAUIBLION ...
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

1Y ToTe 0] =1 1 To] o H PP
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DP SK

1Y ToTe 0] =1 1 To] o H PP
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

1Y ToTe 0] =1 1 To] o H PP
Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK

1Y ToTe 01 =1 1 To] o H PP
Figure 73: Test figure of Conducted emissions, Mode A, IN€ iVE.........cccoiiiiiiiiiiii e,
Figure 74: Test figure of Conducted emissions, Mode A, line neutral .............ccccoeeeeiiiiiiiiiie e,
Figure 75: Test figure of Conducted emissions, Mode C, liN€ [iVe...........ccoovviiiiiiii i,
Figure 76: Test figure of Conducted emissions, Mode C, line neutral .............cccooeeeiiiiiiiiiiie e,
Figure 77: Test figure of Conducted emissions, Mode D, lin€ [iVe...........ccoovviiiiiiiiiiiiiiiec e
Figure 78: Test figure of Conducted emissions, Mode D, line neutral .............cccooeeeiiiiiiiiiine e,
Figure 79: Test figure of Conducted emissions, Mode E, IN€ liVe..........ccooviiiiiiiiii e,
Figure 80: Test figure of Conducted emissions, Mode E, line neutral ..............cccooeeeiiiii
Figure 81: Test figure of Conducted emissions, Mode F, liNn€ live ...,
Figure 82: Test figure of Conducted emissions, Mode F, line neutral..............ccccooeoiiii,
Figure 83: Test figure of Radiated emissions, Mode C, Below 1GHz, Horizontal ..............ccccooeeeeii.
Figure 84: Test figure of Radiated emissions, Mode C, Below 1GHz, Vertical .............ccccceeiiiinin,
Figure 85: Test figure of Radiated emissions, Mode C, Above 1GHz, Horizontal ..............ccccoooeeie,
Figure 86: Test figure of Radiated emissions, Mode C, Above 1GHz, Vertical ............ccccoeeeviiiiiinnnn,
Figure 87: Test figure of Radiated emissions, Mode D, Below 1GHz, Horizontal ...............cccccooeeeiiei,
Figure 88: Test figure of Radiated emissions, Mode D, Below 1GHz, Vertical .............ccccceeviiininn,
Figure 89: Test figure of Radiated emissions, Mode D, Above 1GHz, Horizontal ...............cccooeeeeeiei,
Figure 90: Test figure of Radiated emissions, Mode D, Above 1GHz, Vertical .............cccceevvviinin,
Figure 91: Test figure of Radiated emissions, Mode E, Below 1GHz, Horizontal.................cccooeeeeeninnn.
Figure 92: Test figure of Radiated emissions, Mode E, Below 1GHz, Vertical...............ccccceeiiiiin.
Figure 93: Test figure of Radiated emissions, Mode E, Above 1GHz, Horizontal ...............ccccooeeeeeennn,
Figure 94: Test figure of Radiated emissions, Mode E, Above 1GHz, Vertical ...,
Figure 95: Test figure of Radiated emissions, Mode F.1, Below 1GHz, Horizontal ................cccevviiinnnnnnn.
Figure 96: Test figure of Radiated emissions, Mode F.1, Below 1GHz, Vertical.........cccccccooviiiiiiiiiinnnnn.
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Figure 97: Test figure of Radiated emissions, Mode F.1, Above 1GHz, Horizontal ...............cccoeeeeiinn. 93
Figure 98: Test figure of Radiated emissions, Mode F.1, Above 1GHz, Vertical..............cccceein. 94
Figure 99: Test figure of Radiated emissions, Mode F.2, Below 1GHz, Horizontal..................c.coeoeeie. 95
Figure 100: Test figure of Radiated emissions, Mode F.2, Below 1GHz, Vertical ...............ccccn. 96
Figure 101: Test figure of Radiated emissions, Mode F.2, Above 1GHz, Horizontal......................oooe. 97
Figure 102: Test figure of Radiated emissions, Mode F.2, Above 1GHz, Vertical..............cccccon. 98
Figure 103: Test figure of Radiated emissions, Mode F.3, Below 1GHz, Horizontal .....................oooe. 99
Figure 104: Test figure of Radiated emissions, Mode F.3, Below 1GHz, Vertical ...............ccccceen. 100
Figure 105: Test figure of Radiated emissions, Mode F.3, Above 1GHz, Horizontal.......................oo.. 101

Figure 106: Test figure of Radiated emissions, Mode F.3, Above 1GHz, Vertical...............cccc. 102
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Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE

| 120
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-8 0
~
I~ \J
|60
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|40
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-20
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Date: 5.MAY.2013 19:30:02

Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m t%?k\\

L 120
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MAxHE | 100
[~
I~
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retlafldy AN e b,
o e
-20
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Date: 5.MAY.2013 19:32:01
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Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YH #94 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2013/05/05

Temp.{ C)YHum.(%) 25 C/55% ' Time: 17:52:22

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: TX 2402MHz Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: BDR

20 »/\N MJJ
30.000 40 50 60 70 80 . 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin| Height | Degree
No. | mHz) | (dBuvim) | (dB) | (dBuV/m) |(@BuVim)| (@B) | | wm) | eg) | Remak
7 2137449| 4661 | 1195 | 3466 | 4350 |-884| QP
2 384.7543| 4896 | 729 | 4167 | 4600 | 433| QP
3 8977714 4157 127 | 4284 | 4600 | -316| OP

Page: 1 hitp://www afc-lab.com
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A TUVRheinland®

Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. YH#93

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( CYHum.(%) 25 C/55%

Mode:  TX2402MHz
Model:  NS-SH513
Manufacturer:

EUT: CD Micro System with Bluetooth

Polarization:  Vertical
Power Source: AC 120V/60Hz ™

Date: 2013/05/05

Time: 17:42:29

Engineer Signatul
Distance: 3m

re:

Note: BDR

0.0 dBu¥/m

3 - SR NN s &

[T/ S

Timit1: —

40

30

20

M

00 I ‘ Poob b
0004050 60 70 8D 300 100500600 700 T000.0 MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No- | (MHz) | (@Buv/m) | (dB) | (dBuvim) |(dBuvim)| (dB) | %% | em) | wegy | Reme™
1 33.5432| 43.19 -11.27 31.92 40.00 -8.08 QP
2 54.1380| 48.92 -12.91 36.01 40.00 -3.99 QP
3 897.7819| 40.84 1.27 42.11 46.00 -3.89 QP

Page;

1

http://www.atc-lab.com
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2i# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH#37 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 13/05/05/

Temp.( CYHum.(%) 25 C/55% Time: 9/28/05

EUT: CD Micro System with Bluetooth Engineer Signature:

Mcde:  TX 2402MHz ' Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: BDR

110.0  dBu¥/m

¢ limitl: e

100 SR S "
80 boooeooem oo .......
6D
50
WN‘“‘" 7
10 MJWWW ............
0 T R T O
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(@Buvim)| (@B) | P | @m) | (egy | Remek
1 2402.000| 96.93 | -7.45 | 89.48 7 7| peak
4803.985| 4596 | -0.30 | 4566 | 74.00 |28.34] peak
3 4803.985| 4140 | 030 | 4110 | 5400 |-12.90] AVG

Page: 1 http://www.atc-lab.com
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

& - 2 % & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YH #38 ’ Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 13/05/05/
Temp.( C)YHum.(%) 25 C/55% Time: 9/38/45
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR

110.0 dBu¥/m

200 : ; : H i H
10060.000 2000 3000 5000 6000 7000 80009000 18000.0MHz

No. (qu') (5533'1"% F(Zth)o ' (d%iﬁ/lj[rt[n) (déL"\’/’fm szng)m petctor | "COY | Taegy | Remark
1 2402.000] 98.03 | 745 | 90.58 7 7| peak
2 4803.974| 4774 | 030 | 4744 | 7400 |-2656| peak
3 4805.974| 4344 | 030 | 4314 | 5400 [-10.86] AVG

Page: 1 http:/fwww atc-lab.com
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

| L ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
i | ‘ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
. - Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #81 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 15:56:29
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
90.0  dBuV/m
i limit]: —_—
BO  f o vnervmmvn v amamra ey ey mT e T ke Y A Y Y A Y WA B N Y AT e M e e E T 4N Y e £ e A AL LA S L8 L WA e LA
T U S
50
50
Rl ey :
AD ”"""""”'””"WM‘MW%W'MWV"”'f&NMWW’MQ'"”Z,;‘]aw""”'"?\r'kﬁkm *-FYWNW"WMM
30
20
10
0.0
18000.000 20000 25008, 0MH2
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(@Buvim)| (@B) || em) | (egy | RO
1 18041.522| 27.77 16.19 43.96 74.00 [-30.04| peak
2 18041.522| 18.60 16.19 34.79 54.00 |-19.21| AVG

Page: 1

hitp://www atc-lab.com
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #82 Polarization:  Vertical
Standard: FCC Class B 3M Radiated . Power Source: AC 120V/60Hz
Test item: Radiation Test . Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 16:05:00
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR

00  dBuV/m

limit1: —_—

80 ”n,m._._‘..

L T R

50 ..

WAt gttt

B o WMMM¢M/MMWA R B AN st

10 H oo A L

0.0

18000.060 20000 250000 MHz
Freq. Reading Factor | Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuvim)| (d@B) | (dBuVim) |(dBuwVim)| (@B) || em | (wegy | R
1 18041.522| 28.61 16.19 44 .80 74.00 |-29.20| peak
2 18041.522 18.27 16.19 34.46 54.00 |-19.54| AVG

Page: 1 http://www ate-lab com
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF
dBpA kHz 100 kHz 1 MHz 10 MHz
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Date: 5.MAY.2013 19:36:07

Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms
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Produkte
Products

Appendix 1
17032419 001
Page 13 of 102

A TUVRheinland®

Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

‘ A" & ACCURATE TECHNOLOGY COQ., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#95

Test item: Radiation Test
Temp.( CYHum.(%) 25 C/

Mode: TX 2441MHz
Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated

55 %

EUT: CD Micro System with Bluetooth

Polarization:

Time: 18:01:00

Engineer Signature:

Distance:

3m

Horizontal
Power Source:  AC 120V/60Hz
Date: 2013/05/05

Note: BDR

70.0 dBuV/m

60

50

40

¢ limit1: —

20

00 L

30.000 40 50 [:;U y Z:]ﬂl] 4’[Il] é[ll] (;ﬂﬂ 7"U|] : '|l];]|].l] MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (@BuVim) | (dB) | (dBuV/m) | (dBuVimy| (dB) | X | em) | wea) | REmark
1 318.5062| 44.85 | -8.78 | 36.07 | 4600 |-993] QP
384.7615| 4861 | 729 | 4132 | 4600 | 468] QP
3 897.7755| 41.35 127 | 4262 | 4600 | 3.38| QP

Page:

1

http:/fiwww. atc-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

=y, © ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
, F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Hiaslsnd : Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #96 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/05
Temp.( C)YHum.(%) 26 C/55% Time: 18:10:23
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2441MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR

700  dBuV/m _

: : Cor ! ! : : T Timitt: =

60

50

40

20 E L

10

0.0 [ ; : : I

30060 40 &0 &0 70 80 300 400 500 600 700 10080 MHz
Freq. Reading | Factor Resuit Limit  |Margin Height | Degree

No- | MHz) | (dBuvim) | (dB) | (@Buvim) |(eBuvim)| (aB) |PZ%| m) | wegy | RE™eK
1 53.3615( 47.58 -12.85 34.73 40.00 -5.27 QP
2 491.4955| 44.59 -5.15 39.44 486.00 -6.56 QP
3 897.7795| 38.90 1.27 40.17 46.00 | -5.83| QP

Page:

1

http:/fwww. atc-lab.com
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A TUVRheinland®

Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO.,LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Job No.:

Test item:

YH #40

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( CYHum.(%) 25 C/55%

Polarization:

Power Source:
Date: 13/05/05/
Time: 9/58/00

Horizontal

AC 120V/60Hz

EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2441MHz Distance: 3m
Model:  NS-SH513

Manufacturer:

Note: BDR

110.0 dBu¥/m

i limit1: e

i

20.0 : ' H : H H H ¢
1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0MHz
Freq. Reading Factor Result Limit |Margin Detect Height | Degree | "
No. (MHz) | (dBuV/m) | (dB) | (@Buvim) |(dBuvim)| (@B) | 2%} ©om | @eg) | RO
1 2441.000| 96.57 735 | 89.22 I I | peak
2 4881.973| 46.55 014 | 46.69 74.00 |-27.31| peak
3 4831.973| 42.09 014 | 42.23 54.00 |-11.77| AVG

Page:

1

http://www.atc-lab.com
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A TUVRheinland®

Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ATC]

ACCURATE TECHNOLOGY CO,, LTD. -

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#39

Manufacturer:

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: TX 2441MHz
Model:  NS-SH513

Polarization:
Power Source:
Date: 13/05/05/
Time: 9/49/41

Engineer Signature:

Distance: 3m

Vertical
AC 120V/60Hz

Note: BDR

1100 dBu¥/m

: : E limit1: —
S S SN W S
] P P
a0 :
80
70
60
40 gl
30
200 : : : T N
1000.000 2000 3000 5000 600D 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Detector | Height | Degres | o
No- | MHz) | (dBuV/im)| (dB) | (dBuV/m)|(dBuVim)| (dB) | %™ | m | wegy | RE™
1 2441.000] 98.03 735 | 9068 / 7 | peak
2 4881.969| 48.35 0.14 | 4849 7400 |-2551| peak
3 4861.969| 44.74 0.4 | 4488 5400 | 9.12| AVG

Page: 1

hitp://www.atc-lab.com
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-28503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #34 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 16:24:50
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2441MHz ) Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
90.0 dBu¥/m
 limit1: —
BO  hvovnverarrarancnsnsnsormemnyarnnnayasas » .................................................................. e
70 ------------------------------------------------------------------------------------
i VTR . : .
A0 Lleereoeme e Hetritety 'WWWMWWMWM}MMMM v S R

10
0.0 :
18000.000 20000 25000.0Hz
Freq. Reading Factor Result Limit  |Margin Detect Height | Degree R "
No- | (MHz) | (dBuV/im)| (dB) | (dBuV/m) |(dBuvim)| (dB) | == | em | weg) | R
1 18047.462| 2929 | 16.20 | 4549 74.00 |-28.51] peak
2 18047.462| 1855 | 16.20 | 34.75 54.00 |-19.25| AVG

Page: 1 http: //www. atc-lab com
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A TUVRheinland®

Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity

(18GHz - 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #83

Standard: FCC Class B 3M Radiated

Test item: Radiation Test

Temp.( CYHum.(%) 25 C/55%

EUT: ". CD Micro System with Bluetooth
Mode: TX 2441MHz

Model:  NS-SH513

Polarization: Vertical

Power Source: AC 120V/60Hz
Date: 2013/05/05

Time: 16:14:11

Engineer Signature:

Distance: 3m

Manufacturer;
Note: BDR
90.0 dBu¥/m
limit1: p—
80 eV AY e R e e Rl e, AV m AN A A A e e R e m 5 b m A b b e e s e
(T et L
T 7 S VUSRS
50
3 .
g :
10 ‘”“’WMMWWMMWMWM RN TSPt 1
30 S - e e e % e e e e e e e e M m e = e n e e s e s im e e m e e e e e e e
10
0.0 :
18000.000 ZUQUU 25000.0MHz
Freq. Reading Factor Result Limit  Margin| Height | Degree |
No. MHz) | @Buvim) | @B) | (@Buvim) |(dBuvim) | @B) | 7% | em | weg) | R
1 18089.004| 2843 | 16.30 | 44.73 74.00 |-29.27| peak
2 18089.094| 18.09 16.30 | 34.39 5400 |-19.61] AVG.
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

£ - , ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26603290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#98 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 18:28:10
EUT: CD Micro System with Blustooth Engineer Signature:
Mode; TX 2480MHz : Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR

limit1:

300 400 500 600 700 1600.0 MHz

No. (Uﬁg) (333%3) F(gtlzat)o ' (dlgi?/%) (dIB_:.?\q/:/tm) "1‘353)'” petector | T3 | oty | Remarc
213.7720] 4658 | 1195 | 3463 | 4350 | -8.87| QP
3647635| 4827 | 729 | 4098 | 4600 | 502| QP
8577705| 4159 | 127 | 4286 | 4600 | 314| QP
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A TUVRheinland®

Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.:  YH #97 .
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test’
Temp.( C)YHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: TX 2480MHz
Model:  NS-SH513

Polarization:

Time: 18:19:48

Engineer Signature:

Distance:

3m

Vertical
Power Source: AC 120V/60Hz
Date: 2013/05/05

Note: BDR

70.0 dBu¥/m

&0

50

40

H

limit1: e

20

jc { R W S W ,,:.v”..,.,..f - E.V,.

0.0 bt ; N
30.000 40 50 !;l] 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Resuit Limit  [Margin| Height | Degree | _
No- | (MHz) | (@Buvim) | (dB) | (dBuvim) | (@Buvim) | (dB) | €% | ©em) | wegy | Reme
1 54.1321] 4865 | -1291 | 3574 | 4000 | 4.26]| QP
2 4915201 4487 | 515 | 3972 | 4600 | 6.28]| QP
3 897.7853| 38.37 127 | 3964 | 4600 | 6.36] QP
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —-18GHz), GFSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

‘ AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
: Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH#41 Pclarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 13/05/05/

Temp.( C)Hum.(%) 25 C/55% Time: 10/06/42

EUT: CD Micro System with Bluetooth " Engineer Signature:

Mode: TX 2480MHz ' Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: BDR

110.0 dBuV/m

§ ! H fimit] —_
100 ;
90
60
30
200 | i Z L
10050.500 2000 3600 5060 6000 7000 B0ODOI00D T8000.0 MHz
Freq. Reading Factor Result Limit Mrargin D Height | Degree |
No- | (MHz) | (dBuV/m) | (dB) | (dBuvim) |(aBuvim)| (@B) | ¥ | em) | @eg) | RE™
1 2480.000| 96.41 -7.37 89.04 / / peak
4959.955| 46.85 0.52 47.37 74.00 |[-26.63| peak
4959.955| 42.36 0.52 42.88 54.00 |-11.12| AVG
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

: ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#43 Polarization:  Vertical
Standard: FCC Class B 3M Radiated ' Power Source:  AC 120V/60Hz
Test item: Radiation Test Date: 13/05/05/
Temp.{ CYHum.(%) 25 C/55% Time: 10/15/45
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
1108 dBuV/m
E : ‘ : : limit1: e
100 Lo emeae e RS S b
1 ~~~~~~~~
80
70
1 s »»»»»»»
40 |.
30
200 : : : N S S
1000.000 ’ 2000 3000 5000 G000 7000 80069000 18000.0MHz
Freq. Reading Factor Result Limit  (Margin| Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(@BuVim)| (@B) | %% | ©m) | weg) | Reme
1 2480.000( 96.47 -7.37 89.10 / / peak
4959.977( 48.34 0.52 48.86 74.00 |-25.14| peak
3 4959.977( 43.65 0.52 44.17 54.00 | -9.83| AVG
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#85 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 16:33:09
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
90.0 dBuV/m
[ it =
BO  bevrmmomcmmm e cmana i v ane v ‘ .................................................................. Feonie o LN
70 ------------------------------------------------------------------------------------
50 |.
X, ;
Pty \ : '
40 L f‘-»~%\‘WWW@>§WW%%W“W-W~~»~-,\,W\,W-»~»m;‘,~-~5~~»—-,a—‘;w-wwwwwv-
30 :
20 oo
O e
0.0
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | tiz) | (@Buvim) | (@B) | (@Buvim) | (@Buvim)| (dB) | ¥ | em | weg) | RO
1 18059.347 | 28.91 16.23 45.14 74.00 |-28.86| peak
2 18059.347| 18.42 16.23 34.65 54.00 |-19.35| AVG
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

] L ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #86 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.{ CWYHum.(%) 25 C/55% : Time: 16:41:12
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode:  TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
0.0 dBu¥/m
: © Nimit1: —
80 ... ................................................................. ............. .
70 ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
g :
P s DA S s :
40 e wrhﬂ%mw%;;memﬁw“@ LT hL‘““,‘memmﬂw&m‘“‘“‘“
T T U g O OOV
0.0 H
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuv/im)| (dB) | (dBuVim) |(dBuVim)| (dB) | ™" | em | weg) | R
18035.585| 28.60 16.18 44,78 74.00 |-29.22| peak
2 18035.585 18.43 16.18 34.61 54.00 |-19.38] AVG
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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MT 50 ms
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

'ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YH #99 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 18:36:30
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
700 dBuV/m
' : : ! T limiti: —
60
50
40
20 fo{fenennd e
10
0.0 [ : : I
3 300 400 500 600 700 100D.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. | (MHz) | (dBuv/m)| (dB) | (dBuVim) |(@Buvim)| (@B) |2 | wem) | (eg) | Reme
1 213.7659| 47.59 -11.95 35.64 43.50 -7.86 QP
2 299.2565| 48.79- -9.30 39.49 46.00 -6.51 QP
3 897.7853| 41.72 1.27 42.99 46.00 -3.01 QP
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#100 Polarization:  Vertical
Standard; FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 18:47:08
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
700  dBuV/m
60
50
40
20 i
U
0.0 [ : : : : o
30,000 40 50° 60 70 80 300 400 500 GO0 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) - | (dBuvim) | (dB) | (@Buvim) |(dBuvim)| (@B) | P | ©m) | wea) [ RO
1 33.6271 43.52 -11.28 32.24 40.00 -7.76 QP
2 54,1921 48.16 -12.92 35.24 40.00 -4.76 QP
3 897.7803; - 37.49 127 38.76 46.00 -7.24 QP

Page: 1

http://www. ate-lab.com




Produkte
Products

Appendix 1
17032419 001
Page 29 of 102

A TUVRheinland®

Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH #49

Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: TX 2402MHz

Polarization:
Power Source: AC 120V/60Hz

Date: 13/05/05/
Time: 11/13/21

Engineer Signature:
Distance:

3m

Horizontal

Note: EDR

110.0  dBuV¥/m

limit1: —

20.0

H

él]l]l]

3000

5000 6000 7000 80009000

18000.0MHz

1000.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (@Buvim) |(dBuVim)| (@B) | PP | em | @egy | RE™O®
2402.000| 9466 | -7.45 | 87.21 7 7 | peak
2 4803.969| 4665 | 030 | 4635 | 74.00 |2765| peak
3 4803.969| 4210 | -0.30 | 4180 | 5400 |-12.20] AVG
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #48 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 13/05/05/
Temp.( CYHum.(%) 25 C/55% Time: 11/03/05
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Mecdel:  NS-SH513 ’
Manufacturer:
Note: EDR
11086 dBuV/m
Timit1: —
100
90
50
50
L« "“J\m by :
30 oAy JLW*W ......... - ( A
200 ; P
1000.000 2000 3000 50DD 600D 7000 80DOI0OD 18000.0MHz
Freq. Reading Factor Result Limit  (Margin| Height | Degree «
No- | Mbz) | (dBuvim) | (dB) | (dBuV/m) | (@BuVim) | (@B) | " | em) | (deg) | Re™
2402.000{ 96.28 -7.45 88.83 / / peak
4803.985| 48.25 -0.30 47.95 74.00 |-26.05| peak
4803.985| 43.78 -0.30 43.48 54.00 |-10.52| AVG
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503326

Job No.: YH #88
Standard: FCC Class B 3M Radiated

Polarization:

Power Source: AC 120V/60Hz

Horizontal

Testitem: Radiation Test Date: 2013/05/05
Temp.{ C)YHum.(%) 25 C/55% Time: 16:58:15
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:  EDR
90.0  dBuV/m
5 limit1: —
BO beneronrnmmnmnsnnrmrnvnyrnany sy . ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
P
] b R
50 }
40
30
10
0.0 ;
18008.000 20000 25000.0MHz2
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | "M | em) | @eg) | ROME
1 18023.715| 28.77 16.15 44.92 74.00 |-29.08| peak
2 18023.715| 18.68 16.15 34.83 54.00 |-19.17| AVG
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #87

Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( C)Hum.(%) 25 C/55% Time: 16:50:47
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
9.0  dBu¥/m
fimit1: e
T U e et
L
60
50
40 AP TSN o S Ao
30
T U
0.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree |
No- | (MHz) | (@Buvim)| (dB) | (dBuvim) |(@Buvim)] (@B) | P | €m) | wegy | Rem
1 18041.522| 28.65 16.19 44.84 74.00 |-29.16| peak
2 18041.522| 18.29 16.19 34.48 54.00 |-19.52| AVG
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

F : # ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
e g Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.. YH#102 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05

Temp.( C}YHum.(%) 25 C/55% Time: 19:06:23

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: TX 2441MHz Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: EDR

} { '

30.000 40 50 60 70 80 300 400 500 60 700 1000.0 MHz

No. (ﬁﬁl) (Fd{;iefl/ﬁ) F(Zg)o ' (dFéi?/‘ﬁ) (dléhn\}l/tm) M(erg)m pettor | "3 | aeay | Femark
1 213.7680| 4761 | 11.95 | 3566 | 4350 |-7.84]| QP
2 384.7550| 47.08 | 729 | 3977 | 4600 | 623| QP
3 897.7804| 4143 | 127 | 4270 | 4600 | 330] QP
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#101

Standard: FCC Class B 3M Radiated

Test item: Radiation Test

Temp.( CYHum.(%) 25 C/55%

EUT: CD Micro System with Bluetooth
Mode: TX 2441MHz

Model:  NS-SH513

Manufacturer:

Polarization:
Power Source: AC 120V/60Hz
Date: 2013/05/05

Time: 18:58:42

Engineer Signature:

Distance:

3m

Vertical

Note: EDR

70.0 dBuV/m

‘60

50

40

20

t i

eo H H : H H Vo ' N 3 ) H H H H
30.000 40 50 60 70 80 300 400 500 6Ol %UI] : 1000.0 HHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuVim) | (@BuVim)| (dB) | % | om) | wegy | Remark
541310| 49.16 | -12.91 | 3625 | 4000 |-375| QP
128.2486| 4899 | -13.82 | 3517 | 4350 | 833| QP
638.9815| 41.96 | 254 | 3942 | 4600 | 658| QP
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Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

F R Wy & ACCURATE TECHNOLOGY CO., LTD. . Siter 2# Chamber
1 : F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
- Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: YH #50

Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 25 C/55%

EUT: CD Micro System with Bluefooth
Mode:  TX2441MHz

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 13/05/05/

Time: 11/22/03

Engineer Signature:

Distance: 3m

Note: EDR

110.0 dBu¥/m

100

90

70

60

30

T .

200 : : ; LIRS NS B
1000.000 2000 3000 5000 600D 7000 80009000 18000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (mHz) | (@Buvim)| (dB) | (dBuvim) |(@Buvim)| (@B) | P | ©m | @eg) | e
1 2441.000| 96.34 | -7.35 | 88.99 7 7 | peak
2 4881.080| 46.34 0.14 | 4648 | 7400 |-27.52] peak
3 4881.980| 41.86 014 | 4200 | 5400 |-12.00] AVG
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

FE™7%©  ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YH #51 Polarization:  Vertical
Standard: FCC Class B 3M Radiated . Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 13/05/05/
Temp.{ C)Hum.(%)} 25 C/55% Time: 11/31/47
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2441MHz . Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR

1100  dBu¥/m

100

a0

80

70

60

71 S O,

40

30

200 5 : ; : O

1000.000 éﬂl]ﬂ éﬂﬂl} él]l]l] éﬂﬂﬂ '}[I[I[I l’]ﬂﬂﬂ!’]l]l]l]l 18000.0MHz
Freq. Reading Factor Result Limit  (Margin| . ... | Heignt | Degree |
No. MHz) | @Buvim) | (@B) | (@Buvim) |(@Buvimy| (@B) |7 | em | (egy | RO
1 2441.000| 98.44 735 | 91.08 7 T | peak
2 4881.968 47.92 0.14 48.06 74.00 |[-25.94| peak
3 4881.968 43.36 0.14 43.50 54.00 |-10.50] AVG

Page: 1 hitp:/fwww afc-lab.com




Appendix 1 A TUVRheinland®

Produkte 17032419 001
Products Page 38 of 102

Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #89 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/05
Temp.{ CYHum.(%) 25 C/55% Time: 17:07:42
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2441MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
90.0  dBuV/m )
T limit): =
80 M .................................................................. T T :
70 .........,,..........................,,..,,..%, ....................................................................................
60
50
40
30
20
10 ...“u....,...“u,u..u...,....,.v..,..........:i, ....................................................................................
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. | mifz) | (@Buv/m) | (dB) | (dBuV/m) |(dBuVim)| (dB) |9 | tem) | (egy | Remer
18029.649| 28.23 16.17 44.40 74.00 |-29.80| peak
2 18029.649| 18.35 16.17 34.52 54.00 |-19.48{ AVG

Page: 1 http://www.atc-lab.com
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-28503290
Science & Industry Park ,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#80 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 17:15:25
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2441MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:  EDR
80.0 dBuV/m
T limit1: =
80
70
60 - B R

0 ﬁwmwmwwmmww '

LTI ¥ R ....................................................................................
0.0 o
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree y
No. | MHz) | (@Buv/m) | (dB) | (dBuv/m) |(@Buvim) | (@B) | P | ©m | @eg) | R
1 18077.189| 2760 | 1627 | 4386 | 74.00 |-3014] peak
2 18077.189] 17.89 | 1627 | 3416 | 5400 |-19.84] AVG

Page: 1 http://www.ate-lab.com
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Figure 41: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
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-20
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Date: 5.MAY.2013 20:01:40

Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
MT 50 ms
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

ATC]

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#103

Model:  NS-SH513
Manufacturer:

Standard: FCGC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/55%

EUT: CD Micro System with Bluetooth
Mode: TX 2480MHz

Polarization:

Power Source: AC 120V/60Hz
Date: 2013/05/05

Time: 19:15:02

Engineer Signature:

Distance:

3m

Horizontal

Note: EDR

70.0 dBuV/m

60

80

40

¢ limit1: — 1

.W}LJ\ ;
10 ‘
0.0 ; : L [ : : -
30.000 40 50 60 70 80 300 400 500 GOD 70D 1000.0 MHz
Freq. Reading Factor | Result Limit  |Margin Height | Degree
No- | Mhz) | Bavim) | @B) | (@Buvim) |(aBuvimy | (@B) [P | em) | @egy | Reme
1 299.2650| 49.11 930 | 39.81 4600 | -618| QF
2 384.7679| 4969 | -7.29 | 4240 | 46.00 | 360| QF
B 897.7740] 41.11 127 | 4238 | 4600 | -362| QP
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Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503306

Job No.: YH#104

Model:  NS-SH513
Manufacturer:

Standard: FCG Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: TX 2480MHz

Polarization:  Vertical

Power Source:  AC 120V/60Hz
Date: 2013/05/05

Time: 19:24:17

Engineer Signature:

Distance: 3m

Note: EDR

70.0  dBu¥/m

60

50

40

i limit1: e

30

0.0 H : : : } H : H } : i ;

30.000 40 20 60 '}l] 1) ; :;l]l] il]l] 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin| Height | Degree

No. | Mhz) | (dBuvim) | (dB) | (dBuV/m) | (dBuV/m)| (dB) | "o | em) | @eg) | Reme
33.7871| 43.83 | -11.30 | 3253 | 4000 | 7.47] QP
541283| 48.15 | -12.91 | 3524 | 4000 | 476] QP
128.2519| 4869 | -13.82 | 34.87 | 4350 | -863| QP
Page: 1 http:/fwww.atc-{ab.com
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YH #53 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( C)YHum.(%) 25 C/55% Time: 11:49:00
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
- Manufacturer:
Note: EDR
110.0  dBuV/m
3 ‘ : i hmitdz —_—
100 k
90
80
70
211 SRR ~~~~~~~~
50
4 |
F U A U L I,
200 : : : b
1000600 2000 3000 5000 GODO 7000 80009000 16000, 0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo | MHz) | (aBuvim) | (@B) | (dBuvim) |(dBuvim) | (@B) |7 | em) | ey | Remerk
1 2480.000| 95.42 -7.37 88.05 / / peak
2 4959.963| 46.50 0.52 47.02 74.00 |-26.98| peak
3 4959.963| 42.07 0.52 42.59 54.00 |-11.41] AVG
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

_ ‘ & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
: AT c F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YH #52 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 13/05/05/
Temp.( CYHum.(%) 25 C/55% Time: 11/40/52
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR

110.0 dBuV/m

100
a0
80
R S — N R S —
: : iy
MANMMMWWMM e L I
L R R PLRh CRCTETTS RCTIPP IO e
20.0 : : ] : S I
1000.000 2000 3000 5000 KOO0 7000 80903000 18000.0MHz
Freq. Reading Factor Result Limit |Margin D Height | Degree
No- | (MHz) | (dBuv/m)| (dB) | (dBuVim) |(@Buvim)| (dB) | P | em) | weg) | Reme
1 2480.000| 96.43 -7.37 89.06 / / peak
2 4959.985| 48.04 0.52 48.56 74.00 |[-25.44| -peak
3 4959.985| 44.51 0.52 45.03 54.00 -8.97 | AVG

Page: 1 http://www.atc-lab.com
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290 -
Science & industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#92 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test ' Date: 2013/05/05
Temp.( C)YHum.(%) 25 C/55% Time: 17:33:09
EUT: CD Micro System with Bluetooth- Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
90.0 dBu¥/m
Timit1= =
80 .. .................................................................. IS T
70 H.“.v,w..-“.»...m‘.”n,.”w....w.; ....................................................................................

40 E

ST I | U SO TR USROS

0.0 :

18000.000 20000 25000.0MHz
Freg. Reading Factor Result Limit  |Margin sor | Height [ Degree | o

Noo | MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim) | (@B) |P== | em) | @egy | Rem
1 18053.403| 27.85 | 1622 | 4407 | 7400 |-29.93] peak
2 18053.403| 17.90 | 1622 | 3412 | 5400 |-19.88| AVG

Page: 1 http://www.atc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

! AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
St e Science & Industry Park,Nanshan Shenzhen,P .R.China Fax:+86-0755-26503396
Job No.: YH #91 Polarization:  Vertical

Standard: FCG Class B 3M Radiated Power Source:  AC 120V/60Hz

Testitem: Radiation Test Date: 2013/05/05

Temp.( CYHum.(%) 25 C/55% Time: 17:24:44

EUT: CD Micro System with Bluetooth - Engineer Signature:

Mode: TX 2480MHz Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: EDR

90.0 dBu¥/m

i limit1: —
1 S L uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu I I
1 T S ’ ....................................................................................
E z
ot :
Mt ST . AN A RS b i
T 5 O SO T
0.0 :
18000.000 20000 25000.0MH=z
Freq. Reading Factor ‘Result Limit  [Margin Height | Degree
No- | MHz) | (aBuvim) | (dB) | (dBuV/m) |(dBuvim) | (@B) | | em) | weg) | Remerk
1 18077.189| 28.08 1627 | 44.35 74.00 |-29.65| peak
2 18077.189| 18.24 1627 | 3451 54.00 |-19.49] AVG

Page: 1 http:/iwww.ate-lab.com
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Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms
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Date: 5.MAY.2013 20:20:45

Figure 50: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

m® ACCURATE TECHNOLOGY CO., LTD. Site: 2t Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YH #110 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item:  Radiation Test Date: 2013/05/05

Temp.( CYHum.(%) 25 C/55% Time: 20:18:29

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: RX 2480MHz Distance; 3m

Model:  NS-SH513

Manufacturer:

Note: BDR

700  dBu¥/m

limit1: —_

60

50

40

30

20

10

; I

30.000 il] 50 60 70 80 00 400 &00 [;UU '}Ul] : 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. (MHz) | (@Buv/im) | (dB) | (dBuv/m) |(@Buvim)| (aB) | | em) | (geg) | Reme™
213.7565| 4746 | -11.95 | 3551 4350 | -7.99| QP
299.2659| 51.38 930 | 4208 2600 | 3.92] QP
897.7778| 40.91 127 | 42.18 2600 | 3.82] QP
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Figure 52: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.. YH#109

Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: RX 2480MHz

Polarization:  Vertical

Power Source:  AC 120V/60Hz
Date: 2013/05/05

Time: 20:10:38

Engineer Signature:

Distance: 3m

Note!  BDR

s.0

50 I.S[I 70

300 400 500 600 700 1000.0 MHz

30.000 40 80
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) | (aBuvim) | (@B) | (@Buvim) |(@Buvim)| (@B) | | em) | @egy | Remark
1 336101| 4370 | 1128 | 3242 | 4000 |-7.58| QP
2 541500 4844 | -12.91 | 3553 | 4000 | 447| QP
3 513.0106| 4428 | 451 | 3977 | 4600 | 623| QP

Page: 1
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Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

1 1 & - ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber
ATc F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YH #61 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.(- CYHum.(%) 25 C/55% Time: 12:54:17
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: RX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR

aca dBu¥/m

: H limit1: —

80

70

60

50

40

30

P

0.0 : : : : : LR N
1000.000 2060 3000 5000 6000 ¥000 800039000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim) | (dB) | PSP | em) | (deg) | Remark
1 12186.750| 39.86 | 10.03 | 49.89 | 74.00 |-24.11] peak
2 12166.750| 27.37 | 10.03 | 3740 | 54.00 |-16.60] AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 54: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #62 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz

Test item: Radiation Test Date: 2013/05/05

Temp.( CyHum.(%) 25 C/55% Time: 13:03:20

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: RX 2480MHz " Distance:  3m

Model:  NS-SH513

Manufacturer:

Note: BDR

90.0  dBuV/m

80

70

60

50
40
30

1

0o ; : ; S T
1000.000 2000 3000 5000 6000 7‘l]l]|] 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height [ Degree | o
No- | MHz) | (Buvim)| @B) | (dBuvim) |(dBuvim)| (@B) |7 | em) | wegy | Rem
7 12367.263| 1168 | 3827 | 49.95 | 7400 |-24.05| peak
2 12367.263| 013 3827 | 3840 | 5400 |-15.60] AVG

Page: 1 http:/iwww.atc-[ab.com
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Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

; ' : B ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
: AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503398
Job No.: YH#73 Polarization: = Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 14:45:05
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: RX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
90.0  dBu¥/m
it -
80 ,, .................................................................. TR LIYRIINY
70 ------------------------------------------------------------------------------------
B0 ....._,.,........,......v._,...,._.._.,H§..,...,..._,._._..,_..;......_,.,..,,,..._..H.,..,.._.,....,.A..,..H.,H,» e

Tt et "
EL I B St MMMWWtM&MW bR R R AR e

10
0o
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MiHz) | (@BuVim) | (dB) | (@BuVim) |(dBuvim)| (dB) || em) | (egy | Reme
18063.403| 2875 | 16.22 | 4497 | 74.00 |-29.03| peak
2 18053.403| 16.03 | 16.22 | 3425 | 54.00 |-19.75| AVG
)
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

, % &  ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#74 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 14:53:51
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: RX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR

0.0 dBuV/m

limitl: —
Y O O s e e :
7 T Ot SO
(31 E - . -
50 b
3
[ Wipdermpthatar i ding, ;
40 i WWW%’"MMVW{.{; S P R e T R T i P, Al e A et
i 1 O U
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree «
No- | mHz) | @Buvim) | (dB) | (dBuVim) |(dBuVim)| (@B) | "% | em) | @eg) | Re™
1 18075.679] 2868 | 1627 | 4495 | 7400 |-29.05| peak
2 18075.679| 1863 | 1627 | 3490 | 5400 |-19.10] AVG
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Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity

(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF
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-20
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Date: 5.MAY.2013 20:35:41

Figure 58: Test figure of spurious emissions, mode B, Vertical polarity

(9kHz — 30MHz), 8DPSK Modulation
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MT 50 ms
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Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YH #114 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated "Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 21:03:01
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: RX 2441MHz Distance: ~ 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
700 dBuV/m
: ; : ; Timit1: =
50 ; ! ; : i
50
40
30
2 :
" - %
0.0 ; ’ s : ; : o
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freg. Reading | Factor | Result Limit |Margin| Height | Degree «
No | MHz) | (dBuvim) | (dB) | (dBuVim) | (@BuVim) | (dB) | P | em) | (@eg) | Rem
1 213.7620| 49.14 -11.95 37.19 43.50 -8.31 QP
2 299.2558| 51.74 -9.30 42.44 46.00 -3.56 | QP
3 897.7700| 39.87 1.27 41.14 46.00 4.8 | QP
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Figure 60: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH#113 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2013/05/05

Temp.( CYHum.(%) 25 C/55% Time: 20:52:18

EUT: CD Micro System with Bluetooth . Engineer Signature:

Maode: RX 2441MHz Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: EDR

70.0  dBuVim
H Timik1 2 —_

60

50

40

£ 0 S S | T

20 -

0o : S v : N :
30.000 40 50 80 il] 80 300 480 508 600 700 1000.0 MH=z
Freq. Reading Factor Result Limit  [Margin tor | Height | Degree | o
No- | MHz) | (Buvim) | (dB) | (dBuvim) |(Buvim)| (@B) |P®°" | em) | (aegy | Rem
1 541390 4565 | -12.91 | 3274 | 4000 | -7.26| QP
2 4975240| 4480 | 515 | 3965 | 4600 | 6.35| QP
3 897.7739| 37.61 127 | 3888 | 4600 | -7.12] QP
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Appendix 1 A TUVRheinland®
17032419 001
Produkte
Products Page 57 of 102

Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity

(1GHz -18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH #65 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 13:35:52
EUT: CD Micro System with Bluetooth " Engineer Signature:
Mode: RX 2441MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR

90.0  dBuV/m

’ H H E ! fimit1: s

80

70

60

PN IO S -

; ' &
vL WMU%WMM««‘*JMW”WW a’ww
TO fenvavnrwavoravsnnavnsonnumana :'......“....._w..“; ............ :. ........ .é“““.%.....vzw.
0.0 ; : : : N R
1000.000 2000 3600 5000 6000 70ap SN00S000 18000.0MHz
Freq. Reading Factor Resuilt Limit |Margin Height | Degree

No. [ MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim) | (@B) | o= | om) | (aeq) | Remark
1 12513177 10.87 38.42 49,29 74.00 |-24.71| peak
2 12513.177 -1.52 38.42 36.90 54.00 |-17.10| AVG
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Figure 62: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH #5866 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( C)YHum.(%) 25 C/55% Time: 13:46:00
EUT: GD Micro System with Bluetooth Engineer Signature:
Mode: RX 2441MHz Distance: 3m
Model:  NS-SH513
‘Manufacturer:
Note: EDR

30.0 dBuV/m

80

7o

[ S VSO ORI .

40

30

20

10 : ,'

oo : ; ; L

1000.000 2000 3000 500D 6000 7000 8000 9000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(@Buvim)| (dB) | P | em | wegy | Remr
1 12764.984| 11.18 38.72 49.91 74.00 |-24.09| peak
2 12764.984| -1.32 38.72 37.40 54.00 |[-16.60| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), 8DPSK Modulation

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YH #77 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 15:22:05
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: RX 2441MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
0.0 dBu¥/m
i limit1: —_
B0 o L .................................................................. :A_,,._._,,;.,;“;
{1 T PSP ....................................................................................
60 ..,.,._.,_..,.,.H..._”...“..,._.w»,.,,f,ﬂ e e e e e e e m e < S n e
50
@ oo yabin s anii R e LT R e LN
B 1 8 T uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree | o
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuV/m)| (dB) | U | em) | (egy | Reme
18059.347( 28.53 16.23 44.76 74.00 |-29.24| peak
2 18059.347( 18.52 16.23 34.75 54.00 |-19.25| AVG
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Figure 64: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+88-0755-28503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #78 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/05
Temp.{ C)YHum.(%) 25 C/55% Time: 15:31:49
EUT: CD Micro System with Blustooth Engineer Signature:
Mode: RX 2441MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
900  dBuV/m
80
70
L T SO
50
40
30
20
10
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuVim) |(@Buvim) | (dB) | P | em | eg) | R
1 18023.715| 29.41 16.15 45,56 74.00 |-28.44| peak
2 18023.715 18.88 16.15 35.03 54.00 |-18.97| AVG
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, GFSK Modulation

o & ACCURATE TECHNOLOQGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #36

Testitem: Radiation Test

Mode: TX 2402MHz

Model:  NS-SH513
Manufacturer:

Standard: FCC Part 15 Band Edge (2.4G)

Temp.( CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth

Polarization:  Horizontal
Power Source; AC 120V/60Hz
Date: 13/05/05/

Time: 9/19/36

Engineer Signature:

Distance: 3m

Note: BDR

90.0  dBu¥/m

80
L T U
B0 e e A m e s M m e m n ma e nm e %k n ain A s e n ara  m  m  mm tm  m mm m m n  m < = o
B b s - -
L N, Y S
wwmm}r\mm««wwwW«mWWWWWWWWMM¢WMMWMMMMWW’Mﬂ‘w
T SO SO US SR ORURURRUUURUEN JVURE
(141
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (@BuVim) |(dBuvim)| (@B) |PEC | tem) | (degy | Remark
1 2383.950| 4560 | -7.56 | 38.04 | 74.00 |-35.96| peak
2 2383.950| 34.06 | -7.56 | 2650 | 54.00 |-27.50] AVG
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Figure 66: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, GFSK Modulation

Framal ACCURATE TECHNOLOGY CO., LTD.
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#35
Test item: Radiation Test
Mode: TX 2402MHz

Model:  NS-SH513
Manufacturer:

Standard: FCC Part 15 Band Edge (2.4G)

Temp.( C)YHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth

Polarization:
Power Source:
Date: 13/05/05/
Time: 9/10/59

Engineer Signature:

Distance: 3m

Vertical
AC 120V/60Hz

Ncte: BDR

GO fonoe cmrmma ey s e e a e e o 8 S A 1 5 A 1 e e 8 UITIIITTIOT i

¢ limitl: e
| limi2: —

60

L T T

50

1 T S PSPSPI G

T U

O § o oecm e e s s e n e et e e e e e e e v v ey
0.0
2316.000 2390.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz)  |(dBuvim) | (dB) | (dBuvim) |(@Buvim)| (@B) | P | m) | (aegy | Remerk
2350.490{ 45.80 7.79 38.01 74.00 |-35.99| peak
2 2350.490| 34.19 -7.79 26.40 54.00 |-27.60| AVG
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, GFSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH #45 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 13/05/05/
Temp.( CYHum.(%) 25 C/55% Time: 10/34/38
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: BDR
900  dBuV/m
{3 T g 0O g O U
60 - - .
50
40 T
! bt B s bty ot AP Ao o o e it
20
iy PP
0.0
2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuVIm) | (dB) Detector ©m | ©eg) Remark
1 2483.500| 47.92 -7.37 40.55 74.00 |-33.45| peak
2 2483.500| 37.87 -7.37 30.50 54.00 |-23.50| AVG
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Figure 68: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, GFSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#44

Model:  NS-SH513
Manufacturer:

Standard: FCC Part 15 Band Edge (2.4G)
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: TX 2480MHz

Polarization:
Power Source:
Date: 13/05/05/
Time: 10/26/41

Engineer Signature:

Distance: 3m

Vertical
AC 120V/60Hz

Note: BDR

90.0  dBuV/m

R limit1: -
80
T S P
60 - -
50
40 UW ----------------------------------------------------------------------------------------------------------------------
Rt RNt B N MR b oot
D o m e e e e r e e e e e e e e m e e mem e mmmm e m o e S e m e n i mm e mm e e e a e
0.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz)  |@Buvim) | (@B) | (@Buvim) |(@Buvim)| (@B) | PSP | em) | (aeg) | REma
2483.500| 48.75 7.37 41.38 7400 |-32.62| peak
2 2483.500| 38.07 7.37 30.70 5400 |-23.30] AVG
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#46

Model:  NS-8H513

Standard: FCC Part 15 Band Edge (2.4G)
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: TX 2402MHz

Polarization:
Power Source:
Date: 13/05/05/
Time: 10/43/46

Engineer Signature:

Distance: 3m

Horizontal
AC 120V/60Hz

Manufacturer:
Note: EDR
900 dBuV/m
limiti - -
80
70
&0
50
40
30 .
20
T frmvmrn | mmme e e e e e ra o a T R YR R TR YR T R R Y B AR K Y Y 8K AT K R e T m T e T
0.0
2310.000 2380.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree |
NO- | (MHz) | @Buvim) | (dB) | (dBuV/m) |(dBuvim) | (@B) | P | em) | (degy | Reme
1 2314.417| 45.84 -7.81 38.03 74.00 |-35.97| peak
2 2314.417( 32.81 -7.81 25.00 54.00 |-28.00( AVG
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Figure 70: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, 8DP SK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#47
Standard: FCC Part 15 Band Edge (2.4G)
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/55%

Polarization:

Power Source: AC 120V/60Hz
Date: 13/05/05/

Time: 10/52/04

Vertical

.| EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: TX 2402MHz Distance: 3m

Model:  NS-SH513

Manufacturer:

Note: EDR
S0.0  dBuV/m
| e T
1 1 TV TP
60 .
50
40
20
S Y
0.0

2310.000 2390.0 HHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

Noo | MAz) | (@Buvim)| (dB) | (dBuvim) |(@Buvim)| (dB) |°°=% | @m | wegy | RE™

1 2313.233| 4573 -7.81 37.92 74.00 |-36.08| peak

2 2313.233| 33.73 -7.81 25.92 54.00 |-28.08] AVG
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Figure 71: Test figure of Radiated emissions in restricted bands, Mode

A.3, Horizontal, 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #56

Standard: FCC Part 15 Band Edge (2.4G)
Test item: Radiation Test

Temp.( CYHum.(%) 25 C/55%

EUT: CD Micro System with Bluetooth
Mode: TX 2480MHz

Model:  NS-SH513

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 2013/05/05

Time: 12:08:58

Engineer Signature:

Distance: 3m

Manufacturer:
Note: EDR
90.0 dBuV/m
3Iimil1: s
| Timit2: —
g0 CULLUILTIIIIII
70 B TR ATCE
60 - o
50
QD e o e e e e e e W 8 Y 8 S e YN N4 S o N A
q"\‘wﬂ«“wwWWMm«mw.am:»Jmf‘wmw«m«.mwm&hww‘m«ww%wwmwﬁw
20
o 1 g VU oV Ug Vg VU o
0.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | Mizy | (@Buvim) | (dB) | (dBuV/m) |(dBuVim) | (dB) | SN | om) | (degy | Remak
1 2483.500| 47.37 7.37 40.00 74.00 |-34.00] peak
2 2483.500( 36.97 7.37 29.60 54.00 |-24.40| AVG
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Figure 72: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, 8DPSK Modulation

‘ : B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #54 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/05
Temp.( CYHum.(%) 25 C/55% Time: 11:57:24
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: TX 2480MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note: EDR
90.0  dBuV/m
1 O O R
T hr e maumm i muanennn ey m A R s T ey A = A T A S e A e R ¥ e A e N S R A N A N
L 1 U
50
40 “’5‘{ .........................................................................................................................
"’Q’r‘ﬂ"4‘f"W"ﬂWW"WN\MMKW«waaMM.WMMWWWMMW\W%MWNMVMMWW%
20
FO b rrrn v mr i mcmmm s s m e T T T m e T T e e R T % 8 T T e A N 4 4 Y N b e a
0.0
2483500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree |
No. | bz |@Buwim)| (@B) | (dBuvim) |(@Buvim)| (@B) | "™ | m) | weg) | R
1 2483.500| 48.13 -7.37 40.76 74.00 |-33.24| peak
2 2483.500| 38.57 -7.37 31.20 54.00 |-22.80( AVG
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Figure 73: Test figure of Conducted emissions, Mode A, line live

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

CD Micro System with Bluetooth M/N:NS-SH513

Transmitting
1#Shielding Room

PEI

L 120V/60Rz

Mains port

5/4/2013 / 5:15:08PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasibPeak 1.0 s 9 kHz NSLK8126 2008
Average
Leve! [dBuV]

| R l
! L1

)
2M 3am 4M  5M BM
Frequency [Hz]

PEI-0504~V10_f£in
PEI~0504~V10_£in2
PEI-0504-V10_pre
PEI-0504-V10_pre2
FCC 15B V QP
FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT:

5/4/2013 5:21PM
Freguency Level
MHz dBpv
0.167071 36.90
1.483346 30.90
11.636%25 33.20

MEASUREMENT RESULT:;

5/4/2013 5:21PM
Frequency Level
MHz dBuv
0.383278 33.30
1.234502 19.80
12.014561 17.20
Page 1/1 5/4/2013

"PET-0504-V10_f£in"

Transd Limit Margin Detector Line
dB  dBuv dB
11.6 65 28.2 QP Ll
12.4 56 25.1 QP L1
12.1 60 26.8 QP L1l
"PEI-0504-V10_ fin2"
Transd Limit Margin Detector Line
dB  -dBuv dR
12.3 48 14.9 AV Ll
12.5 46 26.2 AV Il
12.1 50 32.8 AV Ll
5:21PM PEI-0504-V10

PE

GND

GND

PE

GND
GND
GND
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Figure 74: Test figure of Conducted emissions, Mode A, line neutral

ACCURATE TECHNOLOGY COQ.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Micro System with Bluetooth M/N:NS-SH513
Manufacturer:

Operating Condition: Transmitting

Test Site: i#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment : Mains port

Start of Test: 5/4/2013 / 5:16:14PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

150k
Frequency [Hz]

® ¥ ®xMES PEI-0504-V09_fin
+ + +MES PEI—0504—V097f1n2
PEI-0504-V09_pre
PEI-0504-V09_pre2
FCC 13B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0504-V09 fin"

5/4/2013 5:18PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
0.175970 37.20 11.6 65 27.5 QP N GND
0.868810 28.90 12.5 56 27.1 QP N GND
0.918749 28.20 12.5 56 27.8 QP N GND

MEASUREMENT RESULT: "PEI-0504-V09 fin2"

5/4/2013 5:18PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.383278 33.40 12.3 48 14.8 AV N GND
1.448239 14.40 12.4 46 31.6 AV N GND
11.824236 12.80 12.1 50 37.2 AV N GND

Page 1/1 5/4/2013 5:18PM PEI-0504-v09
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Figure 75: Test figure of Conducted emissions, Mode C, line live

ACCURATE TECHNOLOGY CO.,LID
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Micro System with Bluetooth M/N:NS-SH513
Manufacturer:

Operating Condition: CD Playing

Test Site: 1#8hielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment : Mains port

Start of Test: 5/4/2013 / 4:57:32PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s S kHz NSLK8126 2008
Average

Level [dBLV]
O [ = m o m m i m e E i mm o mm e m o

- p -~ A

By o
alcibA .,,,;WW, ----- a0
20| - -l ‘)——!—‘—‘K’—" —( e r—# ‘-! %j? = —< -

iﬂ - J*« AT ﬂﬂ’ W‘@ e

10 HAE - L ‘l’* ,L R {-
D”}%“__L‘__?LZ_L_ ik L ‘* _ e i ‘“Z*_ I s .

I 1 \ ] I ] o | 1 I 1 I ]
Mk 300k 400k 600K 800K M ™ E— 5;\/1 &M IaM 16M M 30M

Frequency [HzZ]

® % xMES PEI-0504-V03_fin
+ + +MES PEI-0504-V03_fin2
PEI-0504-V03_pre
PEI-0504-V03_pre2
FCC 158 V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0504-V03 fin"
5/4/2013 4:59PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB
0.182408 40.40 11.7 64 24.0 QP L1l GND
1.289919 35.40 12.5 56 20.6 QP L1 GND
11.544385 34.00 12.1 60 26.0 QP L1 GND

MEASUREMENT RESULT: "PEI-0504-V03 £in2"
5/4/2013 4:59PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB
0.383278 33.40 12.3 48 14.8 AV L1 GND
1.289919 19.50 12.5 46 26.5 AV L1 GND
12.110870 18.00 12.1 50 32.0 Av Ll GND

Page 1/1 5/4/2013 4:59PM PEI-0504-V03
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Figure 76: Test figure of Conducted emissions, Mode C, line neutral

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

CD Micro System with Bluetooth M/N:NS-SH513

CD Playing
1#Shielding Room

PEI

N 120V/60Hz

Mains port

5/4/2013 / 5:00:16PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuv]

\
\ I I T h |
300k 400k 600k 800k 1M 2M SM 4M 5M SM 20M 30MI
Freguency [Hz]
PEI-0504-V04_fin
PEI-0504-V04_fin2
PEI-0504-V04_pre
PEI-0504-V04_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV
MEASUREMENT RESULT:’EEH—0504-V04_fin"
5/4/2013  5:02PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.180236 35.20 11.6 65 29.3 QP N GND
1.380497 33.20 12.4 56 22.8 QP N GND
11.683472 34.60 12.1 60 25.4 QP N GND
MEASUREMENT RESULT: "PEI-0504—V0{_fin2"
5/4/2013 5:02PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.383278 33.00 12.3 48 15.2 AV N GND
1.380497 19.90 12.4. 46 26.1 AV N GND
11.271157 16.00 12.1 50 34.0 AV N GND
Page 1/1 5/4/2013 5:02PM PEI-0504-V04
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Figure 77: Test figure of Conducted emissions, Mode D, line live

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Micro System with Bluetooth M/N:NS-SH513
Manufacturer:
Operating Condition: Aux in

Test Site: l#Shielding Rcom
Operator: PET

Test Specification: 1L 120V/60Hz

Comment : Mains port

Start of Test: 5/4/2013 / 5:08:26PM

SCAN TABLE: "\} 150K-30MHz fin"

Short Description: _SUB_STD VTERM2 1.70

Start Stop . Step Detector Meas. IF Transducer

Frequency Frequency Width Tinme Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

v
__________ P A
[ | |
10 : - h L I |
150k 300k 400k 600k 800k 1M 2M 10M 20M  30M
Frequency [Hz]
X 7 ®xMES PEI-0504-V07_fin
+ + +MES PEI-0504-V07_fin2
~MES PEI-0504-V07_pre
-MES PEI-0504-V07_pre2
LIM FCC 15B V QP voltage QP
LIM FCC 153B V RV Voltage AV
MEASUREMENT RESULT: "PEI-0504-V07 fin"
5/4/2013 5:11PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB  dBpv dB
0.872285 31.60 12.5 56 24.4 QP Ll GND
1.244397 35.10 12.5 56 20.9 QP Ll GND
11.918%019 33.20 12.1 60 26.8 QP Ll GND
MEASUREMENT RESULT: "PEI—0504—V07_fin2"
5/4/2013 5:11PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.383278 33.70 12.3 48 14.5 AV Ll GND
1.153502 24.70 12.5 46 21.3 AV Ll GND
9.342950 22.70 12.2 50 27.3 AV Ll GND

Page 1/1 5/4/2013 5:11PM PEI-0504-V07
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Figure 78: Test figure of Conducted emissions, Mode D, line neutral

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Micro System with Bluetooth M/N:NS-SH513
Manufacturer:

Operating Condition: Aux in

Test Site: 1#Shielding Rcom

Operator: PEIL

Test Specification: N 120V/60Hz

Comment : Mains port

Start of Test: 5/4/2013 / 5:11:50PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD _VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuv]

Frequency [Hz]

PEI-0504-V08_fin
PEI-0504-V08_£fin2
PEI-0504-V08 pre
PEI-0504-V08_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0504-V08 fin"
5/4/2013 5:13PM

Frequency Level Transd Limit Margin Detecter Line PE
MHz dBuv dB dBuv dB
0.383278 34.30 12.3 58 23.9 QP N GND
1.186191 35.70 12.5 56 20.3 QP N GND
11.498391 33.70 12.1 60 26.3 QP N " GND

MEASUREMENT RESULT: "PEI-0504-V08 fin2"
5/4/2013 5:13PM

Fregquency Level Transd Limit Margin Detector Line PE
"MHz dBuv dB dBuv dB
0.383278 33.50 12.3 48 14.7 AV N GND
1.060744 21.20 12.5 46 24.8 AV N GND
9.342950 22.60 12.2 50 27.4 AV N GND

Page 1/1 5/4/2013 5:13PM PEI-0504-V08
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Figure 79: Test figure of Conducted emissions, Mode E, line live

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Micro System with Bluetooth M/N:NS-SH513
Manufacturer:

Operating Condition: USB Playing

Test Site: 1#sShielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment : Mains port

Start of Test: 5/4/2013 / 5:06:10PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw,

150.0 kHz 30.0 MH=z 4,5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

4+1i;ﬂ44

+

AArA

I I
10 : L 1 L
150Kk 300k 400k 600k BOOk 1M 2M 3M  4M 5M M 8M oM 20M  30M
Frequency [HzZ]

x » XMES PEI-0504-V06_fin
+ + +MES PEI-0504-V06_fin2
PEI-0504-V06_pre
PEI-0504-V06_pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0504-V06 fin"
5/4/2013 5:08PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
0.773833 27.40 12.5 56 28.6 QP Ll GND
1.239440 36.00 12.5 56 20.0 QP Ll GND
11.824236 34.50 12.1 60 25.5 QP Ll GND

MEASUREMENT RESULT: "PEI-0504-V06 £in2"

5/4/2013 5:08PM

Frequency Level Transd Limit Margin Detector Line PR
MHz dBuv dB  dBuv dB
0.383278 33.30 12.3 48 14.9 AV 11 GND
1.153502 24.10 12.5 46 21.% AV 11 GND
11.452581 16.40 12.1 50 33.6 AV 11 GND

Page 1/1 5/4/2013 5:08PM PEI~0504-V06
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Figure 80: Test figure of Conducted emissions, Mode E, line neutral

ACCURATE TECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specification:

Comment: :
Start of Test:

CD Micro System with Bluetooth M/N:NS-SH513

USB Playing
1#Shielding Room

PEI

N 120V/60Hz

Mains port

5/4/2013 / 5:03:23PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]

Ris "
LAY
l"v@\f‘rv
—l bk

IR
I

SDUk 4(!0k

L L
600k 800k 1M
Frequency [H2]

Nz ®XMES
+ + +MES

FCC 15B V QP
FCC 15B V AV

PEI-0504-V05_fin
PEI-0504-Vv05_fin2
PEI-0504-V05_pre
PEI-0504-V05_pre2

Voltage QP
Voltage AV

MEASUREMENT RESULT:

"PEI-0504-V05 fin"

5/4/2013 5:05PM
Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB dBpv dB
0.174571 41.90 11.6 65 22.8 QP N
1.295079 34.10 12.5 56 21.9 QP N
11.498391 34.20 12.1 60 25.8 QP N
MEASUREMENT RESULT: "PE'I—O.504—V05_fin2 "
5/4/2013 5:05PM
Frequency Level Transd Limit Margin Detector Line
MHz dBuv dB dBpv dB
0.383278 33.00 12.3 48 15.2 AV N
1.219805 20.70 12.5 46 25.3 AV N
11.636925 19.40 12.1 50 30.6 AV N
Page 1/1 5/4/2013 5:05PM PEI-0504-V05

PE

GND
GND
GND

PE

GND
GND
GND
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Figure 81: Test figure of Conducted emissions, Mode F, line live

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Microc System with Bluetooth M/N:NS-SH513
Manufacturer:

Operating Condition: Radioc M

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: I 120V/60Hz

Comment : Mains port

Start of Test:

5/4/2013 / 4:53:13PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency "Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 KHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBpV]

150k

—
1
' 1
B0Ck 800k 1M 2M 3M

Frequency {Hz]

x x xMES PEI-0504-V02_fin
+ + +MES PEI-0504-V02_fin2
e MES PEI-0504-V02_pre
-~ MES PEI-0504-V02_pre2
LIM FCC 15B V QP
LIM FCC 15B V AV

Veltage QP
Voltage AV

MEASUREMENT RESULT:

5/4/2013 4:55PM
Frequency Level
MHz dBpv
0.802141 28.60
1.158116 31.30
11.498391 33.20

MEASUREMENT RESULT:

5/4/2013 4:55PM
Frequency Level
MHzZ dBuv
0.383278 33.60
1.153502 24.10
1.30025% 19.40
Page 1/1 5/4/2013 4:

"PEI-~0504-V02 fin"

Transd Limit Margin Detector Line
dB  dBuv dB
12.5 56 27.4 QP Ll
12.5 56 24.7 QP Ll
12.1 60 26.8 QP Ll
"PEI-0504-V02 fin2"
Transd Limit Margin Detector Line
dB  dBpv dB
12.3 48 14.6 AV Ll
12.5 46 21.9 AV Ll
12.5 46 26.6 AV Ll
S55PM PEI-0504-V02

PE

GND

GND

PE

GND
GND
GND
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Figure 82: Test figure of Conducted emissions, Mode F, line neutral

ACCURATE TECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: CD Micro System with Bluetooth M/N:NS-SH513
Manufacturer:

Operating Condition: Radio FM

Test Site: 1#Shielding Room

Operator: PET

Test Specification: N 120V/60Hz

Comment : Mains port

Start of Test: 5/4/2013 / 4:51:58PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]

il
4

L
m@@ﬂ&@%@fwd‘% .

150k
Frequency [Hz]

X 7 xMES
+ + +MES
MES
MES

PEI-0504-V01_fin
PEI-0504-Vv0l_fin2
PEI-0504-V01_pre
PEI-0504-V01 pre2

A TUVRheinland®

LIM
iiM

FCC 15B V QP
FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0504-V01 fin"

5/4/2013 4:52PM
Frequency Level Transd Limit Margin Detector
MHz dBuv dB  dBuv dB
0.180957 37.30 11.7 64 27.1 QP
1.239440 33.60 12.5 56 22.4 QP
11.824236 34.20 12.1 60 25.8 QP

MEASUREMENT RESULT: "PEI-0504-V01 fin2"

5/4/2013 4:52PM
Freqguency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.383278 33.30 12.3 48 14.8 AV
1.153502 20.00 12.5 46 26.0 AV
1.364063 19.80 12.5 46 26.2 AV
Page 1/1 5/4/2013 4:52PM PEI-0504-vV01

Line

237

Line

zZ ==

PE

GND
GND
GND

PE

GND
GND
GND
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Figure 83: Test figure of Radiated emissions, Mode C, Below 1GHz,

Horizontal

JATC)

ACCURATE TECHNOLOGY CO.,LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#1

Manufacturer:

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode: CD Playing
Model:  NS-SH513

Polarization:

Power Source: AC 120V/60Hz

Date: 13/05/04/
Time: 8/42/46

Engineer Signature:
Distance:

3m

Horizontal

Note:

70.0 dBuV/m

60
50

49

30

20

0.0

400

él][l 600 700

1ﬂﬁﬂ.ﬂ MHz

30.000 40

50 IISEI

70

80

300

No. JKEEZ‘) (Ssei{j/l/ﬁ) F(ng ' (d%i?/ljlrin) (dlémlftm) M(Zréq)m Detector | "G | gy | Fema
1 61.6288| 48.47 -14.52 33.95 4000 | -6.05( QP
2 128.2555| 652.44 -13.82 38.62 4350 | -4.88( QP
3 213.7613| 49.52 -11.85 37.57 4350 |[-5.93| QP
4 393.2120| 47.28 -7.09 40.19 4600 | -581( QP
5 448.7328| 46.52 -5.80 40.72 46.00 528 | QP
6 4915150| 46.19 | -515 | 41.04 | 4600 | 4.96| QP
7 769.5170| 4093 | -0.71 | 4022 | 4600 | 578| QP
8 897.7691| 3998 | 127 | 4125 | 4600 | 4.75| QP

Page:

1

http://www. atc-lab.com
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Figure 84: Test figure of Radiated emissions, Mode C, Below 1GHz,

Vertical

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#2

Test item: Radiation Test

Mode: CD Playing

Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/55%
EUT: - CD Micro System with Bluetooth

Polarization:

Date: 13/05/04/
Time: 8/54/51

Engineer Signature:
Distance:

3m

Vertical
Power Source: AC 120V/60Hz

Note:

70.0 dBuvV/m

60

50

40

i limit: e

30

20

10

0.0

30.000 40 50 60 70

500 600 700 1000.0 MHz

No. .Kﬁﬁ% (sgﬁsl;r;g) F(Zg;) ' (dréiﬁﬁ) (dém/tm) M(ZL?)‘“ Detector |2 %y | Remark
7 2137576] 46.87 | 1195 | 3492 | 4350 | -858| QP
2 4275148| 4780 | B10 | 4170 | 4600 | 430| ap
3 448.8168| 4470 | 580 | 3890 | 4600 | 7i0| QP
Z 4915176| 4805 | -515 | 4290 | 4600 | -310| QP
5 684.0220| 4329 | 198 | 4131 | 4600 | 469| op

Page: 1

http://www.atc-lab.com
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Figure 85: Test figure of Radiated emissions, Mode C, Above 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH#23 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz

Test item: Radiation Test Date: 13/05/04/

Temp.( C)YHum.(%) 25 C/55% Time: 10:38:24

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: CD Playing Distance: 3m

Model:  NS-SH513

Manufacturer:

Note:

90.0  dBuV/m

80

70

50 l

S e e

T N A IS A I S N EE— S —

0.0 : ; : ; :

1000.0000 1100.00 1200.00 1300.00 1400.00 1500.00 1600.00 1700.00 1800.00 1900.00 2000.00 MHz

No Freq. Reading Factor Result Limit  |Margin Detector | Heioht | Degree | o
i (MHz) (dBuV/im) | (dB) (dBuV/m) | (dBuv/m) | (dB) {em) | (deg.)

1 1282.568| 57.04 -12.23 44.81 74.00 |[-29.19| peak

2 1282.568| 49.63 -12.23 37.40 54.00 |-16.60| AVG
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Figure 86: Test figure of Radiated emissions, Mode C, Above 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503200
Science & Industry Park,Nanshan Shenzhen,P R.China Fax:+86-0755-26503396
Job No.:  YH #24 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/04
Temp.( C)Hum.(%) 25 C/55% Time: 10:47:07
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: CD Playing ' Distance: 3m
Model:  N8-SH513
Manufacturer:
Note:
90.0  dBuV/m
! ! : : : limit1 < —
: : : ! : : : : itz —
LU e SLLLT LT E Pt St R domenanaans R e L R
70
60
50
40 Lo . . S R S - :
1 O O St U S SIS S U S S
0.0 : ; : ; : ; : :
1000.0600.1100.00  1200.00 130000  1400.00  1500.00  1600.00 170000  1800.00  1900.00 2000.00 MMz
Freq. Reading Factor Result Limit  |Margin Helight | Degree
No. | Hz)  [(Buvim)| @B) | (dBuvim) | (@Buvimy| (@B) | P | tem) | (aegy | Rema
1282.675| 54.54 -12.23 42.31 74.00 |-31.68| peak
2 1282.575) 47.63 -12.23 35.40 54.00 |-18.60| AVG
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Figure 87: Test figure of Radiated emissions, Mode D, Below 1GHz,

Horizontal
@ ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
: AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
— Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503398

Job No.: YH#5 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 13/05/04/
Temp.{ C)YHum.(%) 25 C/55% ~ Time: 9/32/31
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode:  Auxin Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:

70.0 dBuV/m

Lo HE : : : Timit1 - —

60

20

40

20

Wt

0o ; RN N N TS O : : A R
30.000 40 50 60 'l.'[l 80 300 400 500 G600 700 1000.0 MHz
Freq. Reading | Factor | Result Limit  |Margin| Height | Degree
No- | (MHz) | (dBuvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | == | ©m) | @eg) [ Remek
1 518290| 4741 | 1460 | 3281 2000 | 718| QP
2 2915114| 4786 | 515 | 42.71 2600 | 329| QP
3 726.7702] 4120 | 139 | 39.81 2600 | 619| QP
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Figure 88: Test figure of Radiated emissions, Mode D, Below 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH#6 Polarization: Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 13/05/04/

Temp.( C)YHum.(%) 25 C/55% Time: 9/40/26

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: Aux in Distance: 3m

Model:  NS-SH513

Manufacturer:

Note:

706 dBuV/m

H i : : P H H t H ¢ limitd: e

60

50

40

30

0.0 M H H H F N H H H H B B
30.000 ;l] 50 éﬂ 70 80 ) o0 400 500 éﬂﬂ ')00 l‘Il:ll:ll:l.l.] HHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuv/m) |(aBuvim)]| (@B) | "o | om) | @eg) | Remark
7 53.3750| 44.37 | -12.85 | 3152 | 4000 | 848| QP
2 4815039| 48.05 | 515 | 4290 | 46.00 | 310| QP
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Figure 89: Test figure of Radiated emissions, Mode D, Above 1GHz,
Horizontal

n - @ ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber
: AT c : F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#27 ) Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/04
Temp.( CYHum.(%) 25 C/55% Time: 11:16:10
EUT: CD Micro System with Bluetooth Enginéer Signature:
Mode: Aux in Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:
90.0  dBuV/m
z ‘ i limit1: —
: : : E E ; -
11 SO S T A [ [ R
P27 U . - RPN U SRS S ISR AU,

60 foooceinen ,..ﬂ..».(.wj..;,,v_,._,,,"_,

50
40 H . H H
: : ; ORI BT prrer e S Uy
20
10 ;
.o : : : : ;
'1000.0000 1100.00 1200.00 1300.00 1400.00 1500.00 1600.00 1700.00 1800.00 1900.00 2000.00 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree | o
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | em | @egy | Rem
1282.499| 4839 | -12.24 | 36.15 7400 |-37.85] peak
2 1282.499| 41.84 | -12.24 | 29.60 54.00 |-24.40] AVG
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Figure 90: Test figure of Radiated emissions, Mode D, Above 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No: YH#28 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/04
Temp.( C)/Hum.(%) 25 C/55% Time: 11:25:25
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode:  Auxin Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:
90.0  dBu¥/m
E E E limit1: —_
: : : : : : : : fimit2: b
80 B LI LT PP PPR PR Tt SR LT LT PR E  RREEE T I R PP :s...”“.”..: ............ b am TIT LTI
F{ T S ............ ............ .. ............ uuuuuuuuuuuu ,,,,,,,,,,,, R
60

50

F T O S N b oo T e LIS P I N

R e

10 b — YO S oo N U N b
.o ; : ; i : i , ;
10660.0000 1100.00 1200.00 1300.00 1400.00 1500.00 1600.00 1700.00 1800.80 1900.00 2000.00 MHz
Freq. Reading Factor Result Limit  [Margin| Height | Degree
No. MH2) | (@Buvim) | @B) | @Buvim) | (aBuvim| (aB) | P | tem) | tdegy | A
1 1282522 4758 | -12.23 | 3535 7400 |-38.65| peak
2 1282.522| 41.03 | -12.23 | 28.80 5400 |-25.20| AVG
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Figure 91: Test figure of Radiated emissions, Mode E, Below 1GHz,

Horizontal

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen, P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#

Test item: Radiation Test

Mode: USB Playing

Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated

Temp.( C)Hum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth

Polarization:  Horizontal
-AC 120V/60Hz

Power Source:
Date: 13/05/04/
Time: 9/23/06

Engineer Signature:

Distance: 3m

Note:

70.0  dBuV¥/m

60
50

40

Timit1: !

30

20

10

0.0 P ; : A
éﬂ : Z;-[Il] llI][l F;l]l] I;[ll] iﬂ I1l|ll]|].[l MHz

No. (FMr;fl) (SS:SS/I/?E) F(cajth)o ' (dF;ﬁ/L}lr:w) (dém;m) M(?flg)m Detector | 702 | idgy | Remark

7 618170 47.70 | 1450 | 3311 2000 | -689] QP

2 256.4979| 48.13 | -10.74 | 3839 | 4600 | -761| QP

3 3932104| 4943 | -7.09 | 4234 | 4600 | 366| QP

2 4915239| 4752 | 515 | 4237 | 4600 | 363| QP

5 737.2680| 43.38 | 125 | 4213 | 4600 | 387] aP

5 769.5135| 4295 | 071 | 4224 | 4600 | 3.76] QF
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Figure 92: Test figure of Radiated emissions, Mode E, Below 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #3 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Test item: Radiation Test Date: 13/05/04/
Temp.{ C)YHum.(%) 25 C/55% Time: 9/12/35
EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: USB Playing
Model:  NS-SH513

Distance: 3m

Manufacturer:
Note:
700 dBuV/m
H 3 4 H i i limitd: —
60 ; :
50
40
20 H
10 %
0.0 : A i : : R
30,000 405060 70 8D ) 400600 GO0 700  1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) |(dBuvim) | (@Buvimy| (@B) | P | em) | (deg) | Remar
1 256.5023| 46.74 -10.74 36.00 48.00 [-10.00f QP
491.5275| 47.95 -5.15 42.80 46.00 -3.20 QP
3 897.7648| 39.30 1.27 40.57 46.00 -5.43 QP
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Figure 93: Test figure of Radiated emissions, Mode E, Above 1GHz,

Horizontal
= -
‘ y x 1 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 iy F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
X B Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.: YH #26 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/04
Temp.( C)YHum.(%) 25 C/55% Time: 11:07:19
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: USB Playing Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:
90.0 dBu¥/m
80
70
" e
40 ; E A S -
; : : ool
) A — — — S PR N OO S —
0.0 ; : : : : : : :
1000.0000 1160.00 120000 1300.00  1400.00 150000  1600.00  1700.00  1800.00 190800 2000.00 MHz
Freq. Reading Factor Result Limit |Margin| Height | Degree
No. (MHz) | (@BuV/im) | (dB) | (dBuvim) |(dBuvim)| (dB) | P27 | tem) | weg) | ReEmar
1667.258 | 52.29 -10.60 41.69 74.00 |-32.31| peak
2 1667.258| 45.01 -10.60 34.41 54.00 |-19.59| AVG
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Figure 94: Test figure of Radiated emissions, Mode E, Above 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
. Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #25 ' Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Test item: Radiation Test Date: 2013/05/04
Temp.( C)YHum.(%) 25 C/55% Time: 10:56:23
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: USB Playing Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:
900 dBu/m
; ¢ lienitd: —_—
80
70 bevereirannd s erares s b s S A oo eeeeeeeen el
P N MU UOR SO
50 )
PR S S S N S —
YN R A A — AU e — I N
0.0

1060.0000 1100.00 1200.00 1300.00 1400.00 1500.00 660,00 1700.00 1800.00 1900.00 2000.00 HHz

Freq. Reading Factor Result Limit [Margin Height | Degree
Noo | MHz) | @Buvim) | @B) | (dBuvim) |(dBuvim) | (@B) | P | em) | @egy | Remak
7 1667.359| 5244 | -10.60 | 41.84 | 7400 |-32.16| peak
2 1667.359| 4520 | -10.60 | 3480 | 5400 |-19.40] AVG

Page: 1 http://www.atc-lab.com




Produkte
Products

Appendix 1
17032419 001
Page 91 of 102

A TUVRheinland®

Figure 95: Test figure of Radiated emissions, Mode F.1, Below 1GHz,

Horizontal

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#7

Mode:  FM 88MHz
Model:  NS-SH513
Manufacturer:

Standard: FCC Class B 3M Radiated
Test item: - Radiation Test
Temp.(- C)YHum.(%) 25 C/55%
EUT: CD Micro System with Biuetooth

Polarization:

Power Source:

Date: 13/0

5/04/

Time: 9/49/58

Engineer Signature:

Distance:

3m

Horizontal
AC 120V/60Hz

Note:

70.0  dBuV/m

60

50

40

§ limit1: —

30

20

ao N . : H H H H H H H H H i
30.000 40 50 60 70 80 300 400 500 G600 700 ) 1000.0 HHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuvim)| (@B) | =% | em) | (deg) | Remak
1 625880 50.04 | -14.85 | 3518 | 4000 | 482| QP
2 49165245 4642 | 515 | 4127 | 4600 | 473| QF
3 726.7649| 4045 | 139 | 39.06 | 4600 | 6.94| QP
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Figure 96: Test figure of Radiated emissions, Mode F.1, Below 1GHz,
Vertical

ACCURATE TECHNOLOGY CO.,LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#3 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test ) Date: 13/05/04/
Temp.( CYHum.(%) 25 C/55% Time: 9/59/18
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: FM 88MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:
70.0 dBu¥/m
E i i’ imit1: e
0
50
40
30
20
10
0.0 A o ; ; ; P
30.000 40 0 60 70 80 300 400 500 GO0 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (Buvim) | @B) |(dBuvim) |(dBuvim)| (dB) |°**° | ©m) | (eq) | Remer
1 50.3000| 49.57 -12.63 36.94 40.00 -3.06 QP
2 88.1000| 46.40 -13.19 33.21 43.50 |(-10.29] QP
3 491.5170| 47.38 -5.15 42.23 46.00 =3,77 QP
Page: 1 http://www. ate-lab.com
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Figure 97: Test figure of Radiated emissions, Mode F.1, Above 1GHz,

Horizontal

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YH#30

Manufacturer:

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 25 C/55%
EUT: ~ CD Micro System with Bluetooth
Mode; FM 88MHz
Model:  NS-SH513

Polarization:
Power Source: AC 120V/60Hz
Date: 2013/05/04

Time: 11:44:06

Engineer Signature:
Distance:

3m

Horizontal

Note:

© 890.0  dBuV/m

a0

70

L s

50

L bosmemnmanned femmrmennnn

S — S— — — T o —

20

10

0.0 : : : : ; : : : :

1000,0000 100,00~ 1200.00 130000 146060 50000 IE00.00 170000 180000 1400.00 2000.00 MHz

Freq. Reading Factor Result Limit |Margin| Height | Degree
No- | MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuvim)| (dB) | "= | em | weg) | Rem
1 1957.953| 46.35 -9.26 37.09 74.00 |-36.91| peak
2 1957.953| 33.66 -9.26 24.40 54.00 |-29.60] AVG
Page: 1 http:/fwww.ate-lab.com
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Figure 98: Test figure of Radiated emissions, Mode F.1, Above 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #29 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/04
Temp.( CYHum.(%) 25 C/55% Time: 11:34:50
EUT: CD Micro System with Bluetooth Engineer Signature;
Mode: FM 88MHz : Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:

90.0 dBuV/m

80

70

60

50

40

30

"10 ,,,,,,,,,,,, ' .......... ............ ............ ‘ ............ .................. ........... .\ .......... -
0e ; ; : : : : : :
1000.0000 1100.00  1200.00 130000  1400.00  1500.00  1600.00  1700.00  1000.00  1900.00 2000.00 MHz

Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No-| MMz | (@Buvim)| (@B) |(dBuvim) |(dBuvim)| (dB) | = [ em | @eq) | Rom
1 1980.429] 4651 | -9.12 | 37.39 | 74.00 |-3661] peak
2 1980.429| 3362 | -9.12 | 2450 | 54.00 |-29.50] AVG
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Figure 99: Test figure of Radiated emissions, Mode F.2, Below 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Matertal Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH#10 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz

Test item: Radiation Test Date: 13/05/04/

Temp.( C)YHum.(%) 25 C/55% Time: 10/19/22

EUT: - CD Micro System with Bluetooth Engineer Signature:

Mode: FM 98MHz Distance: 3m

Model:  NS-SH513

Manufacturer:

Note:

700  dBuv/m

limit1: —

60

50

40

30

20

10

0.0 H ' : H H : H : ' i :
30.000 A0 50 60 70 80 300 400 500 GO0 7‘!]1] ) 1ﬂ|£lﬂ.ﬂ WHz
Freq. Reading Factor Result Limit  [Margin( Height | Degree |
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(aBuvim) | (@B) |°== | em | (egy | Remerk
625976| 4903 | -1487 | 35.06 | 4000 | 4.94| QP
2 3847601| 4795 | 729 | 4066 | 4600 | -534| QP
3 4932089 4649 | 510 | 4139 | 4600 | 461| QP
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Figure 100: Test figure of Radiated emissions, Mode F.2, Below 1GHz,

Vertical

ACCURATE TECHNOLOGY CO., LTD.

& Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH#8 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 13/05/04/
Temp.( CYHum.(%) 25 C/55% Time: 10/10/21
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: FM 98MHz Distance: 3m
‘| Model:  NS-SH513
Manufacturer:
Note:
700  dBuV/m
S g limit1: —
50
50
40
30
20
10
6.0 : R : : ; A
30000 40 50 G0 70 80 360 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin| o Height | Degree
No. | MHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buvim) | (dB) | PP | em) | (@eg) | Remer
1 50.3020( 49.54 -12.63 36.91 40.00 -3.09 QP
2 98.1000( 46.50 -12.39 34.11 43.50 -9.39 [ QP
3 491.5250| 47.12 -5.15 41.97 46.00 -4.03 QP
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Figure 101: Test figure of Radiated emissions, Mode F.2, Above 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YH #31 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/04
Temp.( CYHum.(%) 25 C/55% Time: 11:53:22
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: FM 98MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:

90.0  dBuV/m

80

70

60

50

40

) S S S T S B S— A

0o ; ; : j ; :

1000.0000 1100.00  1200.00 130000  1400.00  1500.00  1600.00  1700.00  1800.00  1300.00 2000.00 MHz

Freq. Reading Factor | '‘Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuv/m) |(@Buvim) | (@B) | | em) | (degy | Remerk
1 1994.990| 47.08 | .03 | 38.05 | 7400 |-3595| peak
2 1994.990] 3333 | .03 | 2430 | 5400 |29.70| AVG
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Figure 102: Test figure of Radiated emissions, Mode F.2, Above 1GHz,
Vertical

B . ) & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg.A,Changyuan New Material Port Keypan Rd, Tel:+88-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YH #32 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/04
Temp.( CYHum.(%) 25 C/55% Time: 12:01:51
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: FM 98MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:

90.0  dBuV/m

: : : Timit1: —

80

70

5o b

L SO S SR S SR S b I IR e

' ; 1 ; ; ; ; z : i
20 b e
10 : .......... ............ uuuuuuuuuuuu MMMMMMMMMMMM uuuuuuuuuuuu ,,,,,,,,,,,,

0.0 i H 3 H ) ' : :
1000.0000 1100.00 1200.00 1300.00 1400.00 1500.00 1600.00 1700.00 1800.00 1900.00 2000.00 WMHz

Freq. Reading Factor | "Result Limit [Margin D Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | = | em) | (aegy | Remerk
1 1950.920| 4554 | -9.25 | 3629 | 7400 |-37.71 peak
2 1959.920| 3384 | .25 | 2459 | 5400 |-2941| AVG
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Figure 103: Test figure of Radiated emissions, Mode F.3, Below 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO.,LTD. Site: 2# Chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YH #147 ’ Polarization:  Horizontal

Standard: FCC Class B 3M Radiated - Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2013/05/07

Temp.( CYHum.(%) 25 C/55% Time: 14:01:11

EUT: CD Micro System with Bluetooth Engineer Signature:

Mode: FM 108MHz Distance: 3m

Model:  NS8-SH513

Manufacturer:

Note:

70.0 dBu¥sm

: : . ! : : : limit1: —

60

50

40

30

20

oo : AU B DO O N : ; { SR N
30.000 40 50 I;IJ 7‘0 80 . 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | MHz) | (Buvim) | (dB) | (dBwim) |(dBuvim) | (dB) | PN | o) | (aegy | Remerk
1 62.5809| 4974 | 1486 | 3488 | 4000 | 5.12] QF
384.7565| 47.14 | 7.29 | 3985 | 4600 | 6.15| QP
3 4932299| 4723 | 510 | 4213 | 4600 | 3.87| QP
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Figure 104: Test figure of Radiated emissions, Mode F.3, Below 1GHz,

Vertical

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax: +86-0755-26503396

Job No.:  YH #148 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2013/05/07
Temp.( C)YHum.(%) 25 C/55% Time: 14:11:55
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: FM 108MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:
700 dBuV/m
; 2 Timit1- -
60
50
40
30
20 ! !
G | | :L
6o : . i i o L
30.000 40 507 €0 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree ) %
No | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | %% | m | (deg) | Reme"
1 47.2200( 49.08 -12.62 36.44 40.00 -3.56 QP
2 50.3045| 49.41 -12.63 36.78 40.00 =3.22 QP
3 491.5030| 46.95 -5.15 41.80 46.00 -4.20 QP
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Figure 105: Test figure of Radiated emissions, Mode F.3, Above 1GHz,
Horizontal

| g & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c ’ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YH #150 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/80Hz
Testitem: Radiation Test Date: 2013/05/07
Temp.( CYHum.(%) 256 C/55% ' Time: 14:28:38
EUT: CD Micro System with Bluetooth Engineer Signature:
Mode: FM 108MHz Distance: 3m
Model:  NS-SH513
Manufacturer:
Note:

90.0 dBuV/m

; limit1:

' VS SO S S

{1 T LR, R SRS SV MU [ eeeannmnanns N N

60

50
40
30 [Hnlndrwn ;
20
10

0.0

-

000.0000 11ﬂlj,ﬂﬂ 1200.00 1300.00 1400.08 1500.00 1600.00 1700.00 1800.00 1900.00 2000.00 MHz

No Freq. Reading Factor Result Limit |Margin Detector | HeloNt | Degree | o
) (MHz) (dBuV/m) (dB) (dBuV/m) |(dBuV/m) | (dB) (em} | (deg.)
1283.567| 48.94 -12.23 36.71 74.00 | -37.29| peak
2 1283.567| 40.94 -12.23 28.71 54.00 |-25.29| AVG
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Figure 106: Test figure of Radiated emissions, Mode F.3, Above 1GHz,

Vertical

‘ & ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber
‘ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YH #149

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/55%
EUT: CD Micro System with Bluetooth
Mode; FM 108MHz
| Model:  NS-SH513

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 2013/05/07

Time: 14:20:75

Engineer Signature:

Distance: 3m

Manufacturer:
Note:
900 dBuWV/m
80
70
60
50
]
0 Lo e
TN S AU S SN SR SO SN AU S
0.0 ; : : : : : :
1000.0000 1100.60  1200.00  1300.00  1400.00  1500.00  1600.00  1700.00  1800.00 190000 2000.00 MMz
Freq. Reading Factor Result Lim‘it Margin D Height | Degree
No. (MHz) | (@Buvim) | (dB) | (@Buvim) |(dBuVim)| (@B) | P | em) | @egy | Remk
1 1997.614| 45.66 -8.01 36.65 74.00 |-37.35} peak
2 1997.614| 33.51 -9.01 24.50 54.00 |-29.50| AVG
Page: 1 http:/fwww.ate-lab.com




